DETROI!IT DIESEL

PART
..FIG ... NUMBER

29133

8B 3292337
3292560

29150

5124829

2.9160

3222765

29170

3292274
454813
120380
123179

29175

5124502
5128407
186676
120392
120380
123179

2.9280

51269886
5129615
51232456
103495
103372
120380
103320
121902

2.9000A THROTTLE CONTROLS

CONTROL ASSY., VERNIER THROTTLE
SEE ASSEMBLY BREAKDOWN PAGE A1.

CONTROL ASSY.,, 234563 ....... ............
CONTROL ASSY., 23453 ....... ............

BRACKET, THROTTLE CONTROL KNOB SHAFT|

A BRACKET ASSY. INCLUDES BUSHING
IN 2.9160. '

BRACKET, 2,3.4-53 . ..... P

BUSHING, THROTTLE CONTROL SHAFT
BRACKET

BUSHING, 23483 .........................

PLATE, THROTTLE CONTROL INDICATOR

PLATE, 2,3,4-53 . .......... ... v,
BOLT, 1/4”-20X7/8" (12.9001).... ...........
LOCKWASHER, 1/4” (12.9200)..... ..........
NUT, 1/47-20 HEX. (12.9120) ... .. ............

SUPPORT, THROTTLE CONTROL BRACKET

SUPPORT, 2,3,4-53 ..............iviininn.
SUPPORT, 234-53.........................
BOLT, 1/4"-20X5/8" (12.9001).... ...........
WASHER, 1/4” FLAT (12.9190)..... ..........
LOCKWASHER, 1/4” (12.9200)..... ..........
NUT, 1/47-20 HEX. (12.9120) . . ... ............

ROD AND CLEVIS ASSY. THROTTLE
CONTROL

ROD ASSY., 463 ........... ...............
ROD ASSY., 3-53(ACCELERATOR CONTROL) .....
CLAMP,SWIVEL4-63 .......................
PIN, 5/16" CLEVIS (12.9160)..... ............
PIN, 3/32"X1/2" COTTER,(12.9260) .. .........
LOCKWASHER, 1/4” (12.9200)..... ..........
LOCKWASHER, 5/16" (12.9200)..... .........
NUT, 1/47-28 HEX. {(12.9120) . ................
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DETRO!T DIESEL 5 3 MPC ENGINES

2.9000A THROTTLE CONTROLS -
..................... TYPES ...
q PART 5 5 5 5 8
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 616171617 ]5]8]5]8¢5}301|6
116l2{71918121816f{9f21]0
9 8 0o 3 5, 3
2.9355 - SOLENOID, THROTTLE CONTROL
5100004 EYE 6v53(2.9024)......... ............... 1
1996097 * SWITCH, PUSH BUTTON 6v53 (7.4115).. ...... 1
100001 BOLT, 1/4°-28X3/4" (12.9001) .... ........... 2
181342 BOLT, 5/16"-24X1 3/8” (12.9001) ... ......... 1
120392 WASHER, 1/4" FLAT (12.9190)..... .......... 2
120380 LOCKWASHER, 1/4” (12.8200)..... .......... 2
121902 NUT, 1/47-28 HEX. (12.8120) . ................ 2
114492 NUT, 1/47-28 HEX. (12.9120) ... .............. 1
114493 NUT, 5/167-24 HEX. (12.9120)................ 1
wrle ARG G ARSI N D= S v
2.9357 - BRACKET, THROTTLE CONTROL SOLENOID
6162848 BRACKET, 6V53............ ............... 1
132268 SCREW, 1/4"-20X7/8" FILHD..... ........... 2
(12.9010)
120380 LOCKWASHER, 1/4" (12.8200)..... .......... AR
2.9360 - SHAFT, THROTTLE CONTROL
5128417 RODASSY,234-53......... .............. 111
5129616 ROD ASSY., 3-53(ACCELERATOR LINKAGE) ...... 1
5108388 + ROD, 4-53 (ACCELERATOR LINKAGE) ... ........ 1
5118951 JOINT, BALL 5/16"-24 4-53(12.9680) . ......... 1
103372 PIN, 3/32"X1/2" COTTER (12.9250).. ......... 3
- 103340 WASHER, 5/16” FLAT (12.9180).... .......... 3
.\ 120380 LOCKWASHER, 1/4" (12.8200)..... .......... 212
/ 121902 NUT, 1/47-28 HEX. (129120) . ................ 212
oSG EFE
2.9390 - LEVER, GOVERNOR CONTROL SHAFT
3222760 LEVER, 23,453 ........... ... c.iiviiiin.n. 111 .
5158432 LEVER, 6V53 (SHUT-OFF) (2.7170)... .......... -+
5183802 LEVER, 6V63(2.7170)........ .............. 1
5162848 BRACKET, LEVER6VSE3...................... 1
5110892 SPACER, 2,3,4-53(3.3060)................... 111
454813 BOLT, 1/47-20X7/8" (12.9001) .... ........... 2
106276 BOLT, 1/4"-28X1 1/8" (12.8001)... .......... 171
120380 LOCKWASHER, 1/4” (12.9200)..... .......... 111 2
121902 NUT, 1/4"-28 HEX. (12.9120) ... .............. 111
2.9406 - SPRING, GOVERNOR CONTROL RETRACTING
5119679 SPRING, 4-63{2.7210)........ .............. 1
5172602 EYE 4-53(29348)......... ................ 1
5126660 CLIP (ACCELERATOR LINKAGE)..... ........... 1
®
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FIG ...

8A
8A

8A
8A

8A
8A

"8A
8A

PAGE

SEP.,

PART
NUMBER

2.9280

121917

2.9310
5129613

2.9340
5129614

2.9344

5123878
51281565
5123879
186628
189330
103321

2.9345
5128795
180021
120380

2.9347

5125716
5143344

2.9348 -

5123782
123179

2.9349 -

5186749
5171429
51710456

ENGINES
2.9000A THROTTLE CONTROLS

- ROD AND CLEVIS ASSY. THROTTLE
CONTROL (CONT'D)

NUT, 65/16"-24 HEX. (12.9120) .. .. ............

- SHAFT, THROTTLE CONTROL CROSS

STUD, 3-53 (ACCELERATOR IDLER LEVER) .. .....
(2.9360)

- LEVER, THROTTLE CONTROL CROSS SHAFT

LEVER ASSY., 3-53 (ACCELERATOR ... .........
IDLER) (2.9300)

- BRACKET, THROTTLE BOOSTER SPRING

BRACKET, 234863 .......... ... . .iouunn..
BRACKET, 6V583 ............ .. ... ... .....
BRACKET, 4-63 . ........... ... .............
BOLT, 3/8"-16X1 1/2" (12.9001) ... ..........
BOLT, 3/8"-24X3 3/4” (12.9001) ... ..........
LOCKWASHER, 3/8" (12.9200) .. ... ..........

- LEVER, THROTTLE BOOSTER
LEVER, 6VB3 . ............ ... i,
BOLT, 1/4"-20X7/8" (12.9001) . ... ...........
LOCKWASHER, 1/4" (12.9200)..... ..........
- SPRING, THROTTLE BOOSTER
SPRING,2,34,6V63 ......... ...............
SPRING, 2,34-53.......... ... i
EYE, THROTTLE BOOSTER ADJUSTING
EYE, 1/47.20X4" 2,3,46V53..... ............
NUT, 1/47-20 HEX. (12.8120) . ................
HANGER, THROTTLE BOOSTER SPRING
NUT, 5/87L.2,3,4,6V53(SPRING HANGER) .......

NUT, 7/16"L.6V53(SPRING HANGER) . .. ........
BOLT, 5/16"-2 2,3,4,6V563

18 OF 2.9000A
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DETROIT DIESEL

5 5 5 6
6[5]|7[5|7|5|8[5({8|fI531018¢6
116}l2(7]|]9|8|]2|8|6U9%12:0
9 8 0 3 3
1
1
1
1 111
1
1
1 111 1
2
1]
A
1
1
1 1
1 1
1 11111
2 21212
1 1 1
1
1 1111
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DETROIT DIESEL 5 3 MPC ENGINES
2.9000A THROTTLE CONTROLS

..................... TYPES o\
‘ PART * 5 5 5 5 5 6
WIG ...NUMBER ............ NAME AND DESCRIPTION ......... els{7|s5l7|5]|8!s|syfs)ole
1]el2|7]98l2|8lsfof2]o0
9 8 0 3 3
2.9428 - CLIP, GOVERNOR CONTROL WIRE TUBE
5156782 CLIP(7.8320) . ... ovuerr e, 1 1 1
5108383 + BRACKET ........... . .0 ... 1
3290569 CLIP (7.8320)........ . il 1 111 1
21 123298  BOLT, 1/4°-28X3/8" (12.9001)... . . ... . .. .. 1 ARRE 1
83319 — 120980 LOCKWASHER, 1/4~ (12.9200) . . ... . ... . .. 1 AERE 1
121902  NUT, 1/4"-28 HEX. (12.89120). ... . ... . ... 1 11111 1

—~OBSOEFE

&
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FIG ...

186618
120380
103320
123179
123197

2.9408 -
5126987
132264
100002
120380
120813

2.9410 -
6173081

5123880
5123881

191 ~ 1e0021

1633194 o

8A
8A

124925 —

8A

8A

PAGE
SEP,,

106276
120380
121902

2.9422 -

5146239 *
5148238 °

5184255
110730
122236~

2.9426 -

5161464
5150941
142583
132106

ENGINES
2.9000A THROTTLE CONTROLS

SPRING, GOVERNOR CONTROL RETRACTING
(CONT'D)

BOLT, 5/16°-18X5/8" (12.9001) .... ..........
LOCKWASHER, 1/4” (12.9200)..... ..........
LOCKWASHER, 6/16" (12.9200)..... .........
NUT, 1/4"-20 HEX. (12.8120) .. ... ............
NUT, 5/167-18 HEX. (12.9120)................

BRACKET, GOVERNOR CONTROL RETRACTING
SPRING

BRACKET, 4-63 ............ ...... ... ... ...,
SCREW, 1/4°-20X3/4" FIL HD..... ...........
(12.9010)

BOLT, 1/4”-28X1" (LEVERSTOP).... ..........
(12.9001)

LOCKWASHER, 1/4" {12.9200)..... ..........
NUT, 1/47-28 HEX. (12.8120).................

LEVER, GOVERNOR CONTROL

LEVER, 23,463 ........... .. ... .. ... ......
LEVER,2,34-83 ........... ... . i,
LEVER, 463 .............. ... ..ciiiiinn..
BOLT, 1/47-20X7/8" (12.9001). ... ...........
BOLT, 1/4°-28X1 1/8” (12.9001) ... ..........
LOCKWASHER, 1/4” (12.9200)..... ..........
NUT, 1/47-28 HEX. {(12.9120) . ................

WIRE, GOVERNOR CONTROL

WIRE ASSY., 2,3,4-63(90"L).... ............
WIRE ASSY., 23463 (67" L).... ............
PLATE,NAME 23453 . ....... ..............
LOCKWASHER, 3/8" (12.9200)..... ..........
NUT, 3/87-24 HEX. (12.9120).................
* WIRE ASSY. LENGTH DETERMINED BY
INSTALLATION.

PIN, GOVERNOR CONTROL WIRE SWIVEL

PIN, SWIVEL 23,4863 .......................
WASHER, 2,3,4-63 (2.7310)...... ............
RETAINER, 13/64” SPRING (12.9640).. ........
SCREW, #10-32X3/8" FIL HD...... ..........
(12.9010)

DETROIT DIESEL

..................... TYPES oo
5 5 5 5 5 6 I.
els|7ls|l7lsl8|s]s ols
1]le6[2]|7]|9|8|2]|8]6s 2|0
9 8 0 3 5 3
1
1
1
2
1
1
2
1
1
1
111
1 1
1
1 1 1
1]1
11 1 1 1

111
1 1
1 1 1
111 1 1
191 1 1
1 11111 1
1 11111 1
1 1{1]1 1
1 1]11]1 1

20 OF 2.9000A
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- GROUP NOMENCLATURE

1.0000 ENGINE (less major assemblies) . 5.0000 COOLING SYSTEM
1.1000 Cylinder Block 5.1000 Fresh Water Pump
1.1000A Air Box Drains 5.1000A Fresh Water Pump Cover
1.2000 Cylinder Head 5.2000A Water Qutlet Manifold and/or Elbow
1.2000A Engine Lifter Bracket 5.20008 Thermostat

5.2000C Water By-pass Tube

1.3000 Crankshaft, Oil Seals cnd stabilizers 5.3000A Radiator
].3OWA c'nﬂkshﬂﬂ Front Cover 5'3w°B Water Conﬂec'ions
1.30008 Vibration Damper 5.4000A Fan
1.3000C Crankshaft Pulley 5.40008 Fan Shroud
1.3000D0 Crankshaft Pulley Belt 5.5000A Heat Exchanger or Keel Cooling
1.4000A Flywheel 5.6000A Raw Water Pump
1.5000A Flywheel Housing 5.7000A Water Filter
1.50008 Flywheel Housing Adaptor
1.6000 Connecting Rod and Piston 6.0000 EXHAUST SYSTEM
1.7000 Camshaft and Gear Train 6.1000A Exhaust Manifold
1.7000A Balance Weight Cover 6.2000A Exhaust Muffler and/or Connections
1.70008 Accessory Drive
1.8000 Valve and Injector Operating Mechanism 7.0000 ELECTRICAL—INSTRUMENTS
1.8000A Rocker Cover 7.1000A Battery Charging Generator
7.2000A Battery Cables
7.20008 Avutomatic Starting
7.3000A Starting Motor
7.4000A Instruments 2
2.0000 FUEL SYSTEM 7.4000B  Tachometer Drive N
2.1000A Fuel Injector 7.4000C Shut-off, Alarm and O.S. Governor -
2.2000 Fuel Pump 7.5000A Power Generator
2.2000A Fuei Pump Drain 7.6000A Control Cabinet
2.3000A Fuel Filter 7.7000A Wiring Harness
2.4000 Fuel Manifold and/or Connections 7.8000A Air Heater
2.4000A Dual Fuel System 7.10000A  Hydraulic Governor Solenoid
2.5000A Fuel Lines and Fuel Cooler
2.6000A Fuel Tank 8.0000 POWER TAKE-OFF
2.7000A Mechanical Governor 8.1000A Power Toke-off und/or Clutch
2.8000A Hydraulic Governor 8.3000A Torque Converter
2.9000 Injector Controls 8.30008 Transmission Lines

2.9000A Throttle Controls
9.0000 TRANSMISSION AND PROPULSION
9.1000A Hydraulic Marine Gear
9.2000A Reverse and Reduction Gear (mechanical)
9.3000A Power Transfer Gear

3.0000 AIR . SYSTEM 9.4000 Transmission—Highway
3.1000A Af' Cleaner and/or Adaptor 9.7000 Transmission— Off-highway
3.2000A Air Silencer 9.9000 Transmission—Rail Cor
3.3000A Air Inlet Housing
3.4000 Blower 10.0000 SHEET METAL
3.4000A Blower Drive Shaft 10.1000A  Engine Hood
3.40008 Blower End Plate Cover
3.5000A Turbocharger and Intercooler 11.0000 ENGINE MOUNTING

11.1000A  Engine Mounting and Base
12.0000 MISCELLANEOQUS

4.0000 LUBRICATING SYSTEM 12.2000A  Bilge Pump
4.1000A Oil Pump 12.3000A  Vacuum Pump
4.10008B Oil Distribution System 12.4000A  Air Compressor
4.1000C Oil Pressure Regulator 12.5000A  Hydraulic Pump
4.2000A Ol Filter 1260000 Gassline Starter

o s . .6000! ir Starter
4.3000A  Oil Filter Lines =~ . 12.6000C  Cold Weather Starting Aid
4.4000A Qil Cooler and Marine Gear Lines 12.6000D Hydraulic Starter
4.3000A o.'l F!"‘" 12.6000E  Hydraulic Starter Accessories
4.6000A Dipstick 12.8000A  Supplies
4.7000A Qil Pan 12.80008 Fabrication Material

4.8000A Ventilating System 12.8000C Service Kits



DETRO DIESEL

53 ENGINES

AC DRY
AIR CLEANER

3.1100

3.1050

NOT SOLD
SEPARATELY

3.1055

NOT SOLD
SEPARATELY

3.1070

3.1060

AIR CLEANER

3.1270

o)

NOT SOLD
SEPARATELY

3.1010

© 1977 Generai Motors Corp. Figs. 1 A’ 1B & 1C of 3.0000

Sept., 1977



DETROIT DIESEL

53 ENGINES

To= 3.3001
D

13096

v

3.3090
~\3.3250

3.310

FIG. 3B BLOWER AND AIR INLET HOUSING

Figs. 3A & 3B of 3.0000

Sept., 1977

®© 1977 General Motors Corp.




DETROIT DIESEL

53 ENGINES

3.4025 3.3004

3.3055

N
&

3.3004 3.3010 3.3040 3.3070

3.3050

3.3070
©———3.3055

@ ——3.3110

3.3090 33110

P724

3.3090

FIG. 3D AIR INLET HOUSING (8V)

3.3070

Q-

3.3090

WPy

\ o,

3.3090 *?s521

© 1977 General Motors Corp.

Figs. 3C & 3D of 3.0000

Sept., 1977
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 DETROIT DIESEL

53 ENGINES

3.4140

3.4036
3.4190

3.4180

P N2

FIG. 3E BLOWER ASSEMBLY (2-CylL)

-

3.4001

Sept., 1977 Fig. 3E of 3.0000

© 1977 General Motors Corp.



DETROMDIESEL

53 ENGINES

EARLY DESIGN

3.4160

FIG. 4A BLOWER ASSEMBLY (3-CylL)

© 1977 General Motors Corp.

Fig. 4A of 3.0000

Sept., 1977

S.



DETROIT DIESEL B  saenaines

3.4310
F s
f puas—— L 2 3
’ o —— 0
Iy 3.4446 _
. .\ 3.4350 3.4041 3.4042
FIG. 4C BLOWER DRIVE 00
900
3.4445 ®
3.4220 3.4044 3.4043
§\§ \ ' . EARLY DESIGN
B ) 5 3.4400
/ 3.4090
0
S
\
e 3.4140 34160 \
s
-~ ~

3.4180

FIG. 4B BLOWER ASSEMBLY (4-Cyl.)

Sept., 1977 Figs, 4B & 4C of 3.0000 © 1977 Generai Motors Corp.



DETRONTDIESEL

53 ENGINES

3.4010

3.4010

3.4390 3.4400 3.4370 3.4080 3.4100 3.4140

3.4140 3.4036 3.4180 3.4180

FIG. 4D BLOWER ASSEMBLY (6V)

3.4041

3.4042

14408

© 1977 General Motors Corp.

Fig. 4D of 3.0000

Sept., 1977



DETROIT DIESEL : < ENGINES

/ 3.4020 3.4160 3.4001

3.4080

3.4070

3.4130

FIG. 4E BLOWER ASSEMBLY (8V)

Sept., 1977 Fig. 4E of 3.0000 © 1977 General Motors Corp.




DETROIT DIESEL ! < ENGINES

3.4350 3.4360 3.4445 3.4320 3.4310 2.7470  3.4300 3.4360

\ / / 2.7470 3.4300&\
; - 3n / }
3.4446 3.4320 3.4350 27470 27470 3.4350 27470 2.7350 T
‘ FIG. 4F BLOWER AND GOVERNOR DRIVE (GV)
34360 34320 3.4190 3.4300 3.4350 3.4380  3.4400 34390 3.4445

L

760 3.4450

FIG. 4G BLOWER DRIVE (8V)

© 1977 General Motors Corp. Figs. 4F & 4G of 3.0000 Sept., 1977
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53 ENGINES

3.5022

3.5020 3.5036

3.5033 3.5003

FIG. 5A TURBOCHARGER ASSEMBLY

Sept., 1977

Fig. 5A of 3.0000

© 1977 General Motors Corp.
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53 ENGINES

11.1100

FIG. 10A TYPICAL 4-53 TURBOCHARGED -
INTERCOOLED MARINE UNIT

© 1977 General Motors Corp. Fig. 10A of 3.0000

Sept., 1977



DETR IT DIESEL

3.1000A AIR CLEANER AND/OR ADAPTOR

PART
.FIG...NUMBER ..\ ........ NAME AND DESCRIPTION .........
3.1001 - AIR \CLEANER ASSY.
FOR TYRE 2 USE TYPE 241.
SEE ASSEMBLY BREAKDOWN AS SHOWN.
WHEN RERLACING AIR CLEANER ASSEMBLY,
REFER TO 3,1220, 3.1230 FOR MTG.
STRAPS ANK BRACKETS.
1c 5114214 AIR CLEANER ASSY. (12°DIA) ... .. .o oueen.... 1 , /
(PAGE B1)
18 5645458 AIR CLEANER ASKY. (9"DIA) . . ... ..ovurven... 2
(PAGE A1)
1A 5113180 * AIR CLEANER ASSW(12°DIA) ..... ...onvn.... 1 1 1
(PAGE A1)
1A 5123925 @ AIR CLEANER ASSY. (\2"DIA} . . ... ....vuu.... 1 1 1
(PAGE A1)
1A 5119048 * AIR CLEANER ASSY. (10NDIA) . ... .ovvenn.... 111 1
(PAGE A1)
1A 5139240 @ AIR CLEANER ASSY. (10°DMA) .. ... ..covvnn... 111 1
(PAGE C1)
1c 5188190 AIR CLEANER ASSY. (10" DIAY. ... ............ 1 1
(PAGE A1)
# 5121347 AIR CLEANERASSY. (11" DIA) N\ .. ..oovevn.n.. / 1 1
(PAGE A1)

® THRU 3D-2011, 4D-4013. NOT
SERVICED. USE SECOND ASSY.
SHOWN IN TYPE,

@ EFFECTIVE WITH 3D-2012, 4D-401Y%,.
# FIG. 100 OF 1.0000.

3.1070 - BOLT, AIR CLEANER
18 1543022 BOLT(WING)..................L..... cees 2

3.1075 - SEAL, AIR CLEANER BOLT

5178779 GASKET................
5178780 RETAINER

NN

3.1085 - ADAPTOR, AIR CLE \

5119217 ADAPTOR........
5122196 ADAPTOR
5123298 ADAPTOR ..... /... . iit ittt 1
5159347 SPACER, 3/4"00.X1/2"L.(7.1581).. ..........

186629 BOLT, 5/167-18X1" {12.9001)..... ...........

120393 WASHER, 5/16"FLAT (12.9190)

103320 LOCKWASHER, 5/16" (12.9200)

F-
H
E-Y
H b h
»H
H
»
Hn
H

N
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1C
1A

PAGE
SEP.,

PART

ENGINES
3.1000A AIR CLEANER AND/OR ADAPTOR

.NUMBER ...\........ NAME AND DESCRIPTION .........

3.1087

5124405

3.1100 -

9241663
5183230

3.1220

9211154
51856800
5183229
186627
181374
103321
117049

3.1230

5123479
5121466

3.1250 -

5123477
179839
3.1260
5123482
5123483
3.1270
5125281

3.1280
5113246

-

AlIR

HOOD ASSY. {4
HOOD ASSY. (3 3

2"PIPEDIA) . ... ...........
"PIPEDIA)} . ... .cvnnnn...

STRAP (12" DIA. CLEANER) . ..................
STRAP (12" DIA. CLEANERN. ..................

LOCKWASHER, 3/8” {12.9200)\. ... ........
NUT, 3/8%-24 HEX. {12.9120) .. \..........

BRACKET, AIR CLEANER MOUN NG
BRACKET .............c.cviiee Moot
BOLT (3/8"-24X3 7/8")(12.8001).... /M. ......

SUPPORT, AIR CLEANER MOU/N/TING
BRACKET

SUPPORT ............... J......oovon.n,
BOLT, 3/8"-16X1* (128001}, ... ............
PIPE, AIR CLEANER TO INLET HSG.

PIPE (4"0.D.X25.60" DEV. L).... .............
PIPE (4"0.D.X28.40" DEV. L).... .............

HOSE, AIR I?ET PIPE
HOSE (4”1.D.X4 1/2°) . ....... ...............

* STANDARD/LENGTH HOSE;
CUT TO LENGTH SHOWN.

CLAMP, AIR INLET PIPE HOSE
CLAMP (4 3/4" DIA, HOSE) (12.9660) . .........

2 OF 3.1000A

1977
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ODETROIT DIESEL 53 MPC ENGINES
3.1000A AIR CLEANER AND/OR ADAPTOR

..................... TYPES ..ot
PART 2 2 2 2
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... ol2j1lfa2Y1}12|1]211]2]|2]2

4jlojoff1jaj1|6|1(8|1]0]2
7 1 5 7 9 1
3.1001 - AIR CLEANER ASSY.
SEE ASSEMBLY BREAKDOWN AS SHOWN,
WHEN REPLACING AIR CLEANER
ASSEMBLY, REFER TO 3.1220, 3.1230
FOR MTG. STRAPS AND BRACKETS.
NPN AIR CLEANER (CUSTOMER FURNISHED) . . AR
NPN AIR CLEANER ASSY. (6" DIA) . . . . . : 1
18 5645456 AIR CLEANER ASSY. (9" DIAY .. .... ....'voue... 1
(PAGE A1) : : :
1A 5113180 ° AIR CLEANER ASSY. (12" DIA) . ... ............ 1
(PAGE A1) :
1A 5123925 @ AIR CLEANER ASSY. (12" DIA) . ... ..ocvurnn... 2
(PAGE A1)
1A 5119046 * AIR CLEANER ASSY. (10" DIA). ... ..o ovn.... 1
(PAGE A1)
1A 5139240 @ AIR CLEANER ASSY. (10" DIA) . ... .o.vvnnn.. 1
(PAGE C1)
1C 5188190 AIR CLEANER ASSY. (10° DIA) . ... ...ouvnnn. . 1
(PAGE A1)
& 5121347 AIR CLEANERASSY. (11" DIA) . ... ... .. 1
- (PAGE A1)
5119046 AIR CLEANERASSY. (7" DIA)..... ..o.vvn.... 1 1 11{1
(PAGE A1) v
* THRU 3D-2011, 4D-4013. NOT
SERVICED. USE SECOND ASSY.
SHOWN IN TYPE,
@ EFFECTIVE WITH 3D-2012, 4D-4014.
& FIG. 10D OF 1.0000.
# ASSY. NOT SERVICED; FOR
REPLACEMENT CONTACT DDA
ENGINEERING DEPT.
3.1070 - BOLT, AIR CLEANER ‘
18 1543022 BOLT(WING) . ... ooneeee e e 1
3.1075 - SEAL, AIR CLEANER BOLT
B178779 GASKET ... ...oviieeee e 1
6178780 RETAINER...........cco ooommmrmimniii, 1
3.1085 - ADAPTOR, AIR CLEANER MOUNTING
B122195 ADAPTOR........ovuvvnr cemenainnnnnnnnn, 11111 111
6124788 ADAPTOR............... ... s 1
5125221 * ADAPTOR .. .....ovveenn e . 1
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 3 OF 3.1000A
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PART
..FIG ... NUMBER

3.1086

186625
186629
179839
103320
103321

179858
10333
3.1087

5124405
5188203

3.1100
1C 9241663

1A 5183230
1A 5119144

3.1220 -

5185800
5183229

. 5119142
, 5124015
5177000

117296

181361
186627
181377
103341
103321
120373
117049

3.1230

5125224
5125386
5125990
51247486
5125989
179835

ENGINES
3.1000A AIR CLEANER AND/OR ADAPTOR

- ADAPTOR, AIR CLEANER MOUNTING
(CONT'D)

BOLT, 5/16"-18X7/8" (12.9001) . ... ..........
BOLT, 5/16"-18X1” (12.9001) . .... ...........
BOLT, 3/8"16X1" (12.9001) . . ... ............
LOCKWASHER, 5/16 (12.9200) .. ... .........
LOCKVVG;#ER,3/8'(129200) ...............
* OBSOLETE
BoLT -1 X1 (13-9001)
LocKwasHer, 7/ (13.9200)

. GASKET, AiR CLEANER MOUNTING
ADAPTOR

GASKET(3.3007) ........... .o,
GASKET (3.3007).........ch vt

- PRE-CLEANER, AIR

HOOD ASSY. (4 1/2" PIPEDIA) . ... ...........
HOOD ASSY. (3 3/4" PIPEDIA) .... ...........
HOOD ASSY. (2 1/4"PIPEDIA) .... ...........

STRAP, AIR CLEANER MOUNTING

STRAP (10" DIA. CLEANER) (3.2014) .. .........
STRAP (7" DIA. CLEANER) .. ... .. .............
STRAP (11" DIA. CLEANER) . . .................
SPACER, 3/4" (7.15698) .. ...... ... ... ........
SCREW, 5/16"-18X1 1/2"FIL. ..... . e
HD. (12.9010)

BOLT, 3/87-24X7/8" {(12.8001).... ...........
BOLT, 3/87-24X1" (12.9001) . .... ............
BOLT, 3/87-24X1 3/4” (12.9001) ... ..........
WASHER, 3/8" FLAT (129190} ..... ..........
LOCKWASHER, 3/8" (12.8200)..... ..........
NUT, 6/16°-18 SQ. HD. (12.8150). .. ..........
NUT, 3/87-24 HEX. (12.8120).................

- BRACKET, AIR CLEANER.MOUNTING
CBRACKET ....... .. i e

PAGE 4 OF 3.1000A

SEP., 1977

DETROIT DIESEL

..................... TYPES .o ooveee e
2 202 2 2
o211 1{2|(1]2(1]2]2]2
alo]o al1|le|1]|8|1]0]2

7 5 7 9 1
4
4|4 4|4 4
2
4|44 4|4 4
2
4
q
1] 1 1]1
1
2 1
1
1 1 141
4 2 2
2
2 212
) 2
4
2
4 4|2
2
4
4
44 44
2
4|4 4|4
1
111 1 {1
1
1
1
4|4 alsa
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DETRO|I DIESEL

3.1000A AIR CLEANER AND/OR ADAPTOR

PART
..FIG...NUMBER ....... . ... NAME AND DESCRIPTION .........

3.1230 - BRACK
(CONT'D)

AAIR CLEANER MOUNTING

5121466 BOLT (3/8"-24X3 7/8")(12.8001)... ..........
103321 LOCKWASHER, 3/8" (12.9200)..... ..........
123234 NUT, 3/8"-16 HEX, (12.9120).................

* OBSOLETE

3.1250 - SUPPORT, AIR CLE
BRACKET

65125385 SUPPORT ..........v o\ ceeienenannnnnn,
5125993 SUPPORT ........coveieN el
5126961 SUPPORT ..........oooooNoeomnomnnini,
5125994 SUPPORT............... AR
5125197 * SUPPORT ... ............ N\
179839  BOLT, 3/8"-16X1" (12.9001) ...\ +.vvvvunnr...
186619  BOLT, 3/8"-16X1 1/8" (12.9001) \. ..........
5136321 BOLT, 3/8“-24X3 11/16" LOCK ...\ .. ........
(12.9001)

186311  BOLT, 3/8”-24X3 3/4” (12.9001)... \.........
103321  LOCKWASHER, 3/8" (12.9200) .. ... .N.......
. * OBSOLETE

ER MOUNTING

3.1260 - PIPE, AIR' CLEANER TO INLET HSG.

5125344 PIPE (470.0.X21.90" DEV.L).... ........
5126997 * PIPE (2 5/8-0.D.X18.20" DEV. L)........ 1
5124748 PIPE (2 5/870.0.X19.88* DEV. L) ...... ./ ... . 1 1 .
5125345 PIPE (4"0.0.X24.32" DEV. L).... .... /... .. 111
5126229 * PIPE (DEV. L 21.627).............. [ cooe.'. i 1

* OBSOLETE ,

3.1270 - HOSE, AIR INLET PIPE

5143360 @ HOSE (3 1/4"1.D.X2%)...... A J 1 1
5125281 @ HOSE (4"1.D.X4") ... ... .. A 242 22

5119165 HOSE (2 6/8"1.DX3 1/2°)/ .o, 111 111
5124749 HOSE(FORMED) . ..... ./ ... oo, 1
5112537 HOSE (2 3/4"1.D.X3")(5/3330). ... ............ : 1
@ STANDARD LENGTH HOSE:;
CUT TO.LENGTH SHOWN. \
3.1280 - CLAMP, AIR JNLET PIPE HOSE
5113246 CLAMP (4 3/8" DIA. HOSE) (12.9660). ......... ' 4|4 414
9139813 CLAMP (47/DIA. HOSE) (3.5400) ... ........... 2 111 1
5188036 /16"-3 1/2" DIA.HOSE . ............ 3 3|4
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AL L

P

V4924
>

. /i
§3 MPC ENGINES el
3.3000A AIR INLET HOUSING '
5
PART 3
wAG ... NUMBER ....ovuvnnn. NAME AND DESCRIPTION

3.3001 - HOUSING ASSY. AIR INLET

A HOUSING ASSY. INCLUDES ITEMS IN
3.3003 AND 3.3040 THRU 3.3110.

5143439 * HOUSING ASSY., BV53 ..............cc00nnn
5121182 PLUG, 174" PIPE(2.4015) ...........ccvvtann
186819 BOLT, 3/8"-16X1 1/8° (12.9001)..............
186622 BOLT, 3/8°-16X1 1/74° (12.9001).............. )
186812 BOLT, 3/8°-16X1 3/8° (129001 ..............
5157244 BOLT, 3/8"—16X1 3/4°{12.8001) ............

1798486 BOLT, 3/8°—16X1 7/8° (128001} ............
179847 BOLT, 3/8°—16X2” (12.9001) ........cvvuunnn
179851 BOLT, 3/8*—16X3°(12.9001) ............cuns
186283 BOLT, 3/8°-16X3 1/2° (129001} ........ccuu..
103321 LOCKWASHER, 3/8° (128200} ...............

103341 WASHER, 3/8” (12.8190) ............0cunnnnn
- * INCLUDES AUTOMATIC SHUTDOWN IN
7.4538 THRU 7.4586.

3.3003 - HOUSING, AIR INLET

5101589 HOUSING, 6V53 ........c.civieeinnainnnnns
5130978 HOUSING, 453 ......... ... iiiiiinnnnnnnss
5103445 HOUSING, 4-53 ........ciiiiiiiiiiinenens
5103480 HOUSING, 453 .............vtininnnns e
65104438 HOUSING, 4-53 .........cciiiiiiiiinnacnens
8137432 HOUSING,6V53 ......cocviiniiiiianinanen,
5101184 HOUSING, 6V53 ........c0ciiiinnieennnnnns
5104449 HOUSING, 3-53 ... ... iiiiiennnenannsns

e B1OE832—HOUSING 383 . .. .. iieceseeas

5104444 HOUSING, 3-53 ... ...iivviiinerncrannnanens

3.3004 - ADAPTOR, AIR INLET HOUSING
5104552 ADAPTOR, 6VE3 ..........c....ovinennnn
~-DX93+850—ADAETOR

6121182 PLUG, 1/4" PIPE(2.4015) ........coevnennnens
5142549 PLUG, 374" PIPE(12.8550Q)............... e
186622 BOLT, 3/8°-16X1 1/4” (12.9001)..............
1868812—B = = e .

0334T WASNER-3/8{1+2:9186}
103321 LOCKWASHER, 3/8° (12.5200)

5104553 GASKET(3.4025) ......cciviiiiiiiinnecnens
B103447 GASKET .......i.iiiiiiiiniieeievenanconns
B124405 GASKET .......c.iviniiiiinnnrnnnensnsenes

5136430 GASKEL:

5196053 GASKET (3.4025) .......... v v”oveuenenons

—PXS1 82— GASKET——<+rrrrrrr s

B127247 GASKET (3.1087) ..onvernenrnsnsnsnsnennns
5196054 GASKET (3.4025) ..o onvrvurenennrnenennens

3.3040 - VALVE, AIR INLET HOUSING SHUTDOWN

B121363 VALVE ........c0iiiniiiiniiininnonnansnns
273438 PIN, 1/8°X11/16° ROLL (12.8300) ............

JULY, 1978 PAGE
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DETROI!IT DIESEL ‘ §3 MPC ENGINES
3.3000A  AIR INLET HOUSING '

o : : e ES . eiernnnannn T
PART 5 5 5 g

FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 3|s|s{s|7|5]9)s 5
- 5lalsl7]6]9 \.e/ olsl|o
7 3 5 7 9

3.3050 - SHAFT, AIR INLET HOUSING SHUTDOWN

VALVE '
B12BB93 SHAFT . ... .iiiiinarnirinnncsnssoocnnns 1

103341  WASHER, 3/8° FLAT (12.9190) ......voviennns 1
3.3055 - SEAL AIR INLET HOUSING SHUTDOWN
VALVE SHAFT
5182977 SEALRING (1.2020) «..cevvvvnnnnnnneeeennns 2
3.3070 - SPRING, AIR.INLET HOUSING SHUTDOWN V
ALVE _
3AD 5111904 SPRING, VALVE (INTERNAL) ...........0vvvnns 1
3.3090 - LEVER, AIR INLET HOUSING SHUTDOWN'
VALVE _
BAB  B114727 LATCH .. oiiiinnaeieteiainunnnianansn
5143836 BUSHING, ECCENTRIC .........ccccevuunnens

179803 BOLT, 1/4°.20X1 3/4” (12.9001)..............
. 120380 LOCKWASHER, 174 (12.9200) ...............

L o b b

3.3110 - LEVER, AIR INLET HOUSING SHUTDOWN
RESET

"B 5114974 HANDLE ...........ciiiiiiiiiraeniacnanns 1
3 BI22823 CAM ... ... i iiiiitnnnesecanssosarsonans
273436 - PIN, 1/8°X11/16" ROLL {12.93Q0) ............

3.127 = CLiP SHUTDown RESET LEVER 20D

-t

2290569 clie vt 3l poce 1
23298 BotT 1/y"-35x 357 [ (R.5001) 4
(02319 LoCRupsier iy’ (/12.9200) 4
APaR wuT ilyr g HEX (12 7/30) /
3,350 ~ WIRE AR IVLET Hou1vG SHUTDo WA
SIYeAY| w1 LE ALSY. CowTrol Po’'lLonG-
329379 Guipe (2, 94.8) : ;
140855 Schaew #9-32x sh” yex. socuer (atrd) /
;fzg‘?‘s’ ASHEE 11/38 Xyl flauw (12,9190 ) /
92 wasyel 952 x s7p" pram Ci2 ) [
42 220 COCKWASHES 308" (12 9300)
2Y92S  puT 342 ( /
6330/ 3 - L2430 2
- L1270 _14e" x Ya” Ceorree) - A
(3285 BoiT 0 33w 3fp (,2.9500) L
165372y MUTS AR SHUT oPF YALye {
3.32C 0. FLATE A/€ JNLET Hous/~oC
SIIVTD;W") CowTo
S /866 8D LLATE (wSTEveTion 7

JULY, 1878 PAGE 27 OF 3.3000A
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DETROIT DIESEL

3.4000 BLOWER
‘ PART

.FIG...NUMBER .\ ......... NAME AND DESCRIPTION

3.4428 - ASSY., AIR SHUTDOWN RESET
(CONTYQ)
455734 . /4" (12.9300)
273869 , /16" (12.9200 1
140881 SCREW, #1032X6/16" (12.9076) -l 1
120385 WASHER, 1/4°X9/16" (12.9190).............. 1
5168374 NUT(3.3090). \......... ooiinininnanan, 1
+ OBSOLETE

3.4430 - WIRE, AIR SHUT-OFR CONTROL /

5146238 * WIRE ASSY. (57" LONG) ( .
5156782 CLIP,3/16" TUBE(7.8320)\..................
181309 BOLT, 1/4"-28X1/2" {12.90
120380 LOCKWASHER, 1/4” (12.9200N\,.... .......... 1
121802 NUT, 1/47.28 HEX. (12.8120) . \.............. 1
* LENGTH DETERMINED BY INSTA{LATION.

0

F-N

— N

N

—- e
PPN N
- -

-— -
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5 3

.FIG ..

MPC

PART
. NUMBER

3.4001

5129050
5139302
5139304

5139306
5139305

6142882

ENGINES
3.4000 BLOWER

- BLOWER ASSY.

A 2 CYLINDER BASIC BLOWER ASSY.
INCLUDES ITEMS IN 3.4020 AND 3.4030
THRU 3.4420 EXCEPT 3.4180 AND
3.4190.

NOTE: SEE ASSEMBLY BREAKDOWN
PAGE A1 FOR COMPONENTS OF BASIC
BLOWER ASSY.

# @ BLOWER ASM., 2-53 RALRB (5139301) .......
BLOWER ASM,,263RCRD....... ...........
BLOWER ASM,, 2-.63 RH. ROT.ENG... .........
A 3 CYLINDER BLOWER ASSY. INCLUDES
gEMS IN 3.4020 AND 3.4030 THRU

.4140.

BLOWER ASM,, 3-53 LH...... e
BLOWERASM,, 3-53RH........ .............
A 4 CYLINDER BLOWER ASSY. INCLUDES

ITEMS IN 3.4020 AND 3.4030 THRU

3.4190 AND 3.4370 THRU 3.4420.

BLOWER ASM., 453 AORBENG..... .........

5703735‘ S1T42888- BLOWERASM., 463 CORDENG..............

4D
4D

4A
4A8B

4D
4E
4A
4A
4A
4AB.E

PAGE
SEP.,

5119263
5173773

5132818

A 6 CYLINDER BLOWER ASSY. INCLUDES
ITEMS IN 3.4020 AND 3.4030 THRU
3.4190 AND 3.4370 THRU 3.4420.

# BLOWER ASM., 6V563 LLH. ORRH. ROT..........
ENG., NON-TURBO. (TYPE 129)

7+ BLOWER ASM,, 6V53 R.H. TURBO. ENG.. .......
(TYPE 137)
AN 8 CYLINDER BLOWER ASSY. INCLUDES
ITEMS IN 3.4020 AND 3.4030 THRU
3.4163 EXCEPT ITEMS IN 3.4130.

#+ BLOWER ASM., 8V53 RH. ROTATION ... .......
ENGINE) (TYPE 183)

103878 PLUG, 1/4” PIPE(12.9650)...................
186291 BOLT, 3/87-24X8 1/4" (12.9001)... ..........
9433110 BOLT, 7/16-14X6 11/16" (12.9001).. ........
5133773 BOLT, 7/16"-14X6.86" NYLOCK . .... .........
5136323 BOLT, 7/16"-14X7" NYLOCK ... ... ...........
5132923 BOLT(6.68"L)...........0viinininnnn...
5133004 BOLT (7.50"L.j(12.9001)...... ..............
5121483 BOLT(8"L)............. .c.iviininn...
5121464 BOLT(103/16"L)...........oviinrnnn...
5116150 BOLT(10 11/16"L)......... ....cvvvrnnn...
5131913 WASHER(7/16")(FLAT)........ ......couvn ..
5150238 WASHER(7/16")...........cuvriiiennnnnn.
12 OF 3.4000

1977

DETROIT DIESEL

..................... TYPES ..o
9 9 1 1 1 1
] gl1jofrlrl1]l1l1]1lN
9 o[2lolol1{3]1]5]|1
5 1 6 1 4 6
1
1
1
1
1
1
W
111 1
1
1
1 1
4 ala
4 41atlafafala
2
2
4 4|4 4
4
2 212
2 ]2
4|4 S
414144 alalajalalala
4
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DETROI!IT DIESEL 53 MPC ENGINES
3.4000 BLOWER

.‘ ..................... TYPES . ... . .
i PART 9 9 1 1
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 0 8

3.4001 - BLOWER ASSY.
(CONT'D)

* ALSO INCLUDES AUTOMATIC SHUTDOWN
IN 7.4532 THRU 7.4586.

@ NOT SERVICED; USE BASIC BLOWER
ASSY. SHOWN IN PARENTHESES PLUS
ITEMS IN 3.4412 THRU 3.4428

# NOT SERVICED AS AN ASSEMBLY;
COMPONENTS ARE AVAILABLE. FOR
COMPLETE REPLACEMENT CONVERT TO
TYPE SHOWN IN PARENTHESES.

3.4003 - BLOWER KIT, INSTALLATION

A KIT INCLUDES ITEMS IN 3.4010,
3.4025, 3.4190, 3.4220, 3.4227
AND COPPER WASHER IN 3.4350.

A 6 CYLINDER KIT ALSO INCLUDES
ITEMS IN 2.7010, 2.7051, 2.7650,
2.7700 AND HOSES AND CLAMPS IN
2.7834 AND GASKET IN 3.4190.

5197857 BLOWER INSTALLATIONKIT, 2563 ............. . AR AR} AR
5198041 BLOWER INSTALLATIONKIT, 3-53............. AR| AR
5198042 BLOWER INSTALLATION KIT, 4-53............. AR| AR
5198043 BLOWER INSTALLATION KIT, 6V53 .... ........ AR AR| AR AR
5198284 BLOWER INSTALLATION KIT, 8v63.... ........ AR

3.4005 - BLOWER KIT, REPAIR

TURBO AND NON-TURBO KITS CONSIST
OF WASHER IN 3.4080, PILOT IN
3.4082, PLUS ITEMS IN 3.4090,
3.4100, 3.4160, 3.4320, AND SPACER
IN 3.4370.

AN 8V-53 KIT CONSISTS OF BEARINGS
IN 3.4040 AND 3.4060, PILOT IN
3.4082, PLUS ITEMS IN 3.4090, FOUR
(4) 5134351 SEALS IN 3.4160,
3.4320, 3.4360, SEAL IN 3.4130,
FOUR (4) SLEEVES IN 3.4163 AND
GASKET IN 4.8070.

57193683 §498684 REPAIR KIT, 3-4-6V53 NON-TURBO. ... ......... ARJAR[ARIAR|AR|AR|ARJAR| AR | AR
5198679 REPAIR KIT, 4-6V53 NON-TURBO . ... .......... AR

3.4010 - GASKET, BLOWER

4A 5119433 GASKET, 2-353 (TO END PLT.)(3.4180) ......... 1 1111311

3E 5116294 GASKET, 253(TOBLOCK).................... 1 Tl
4A 5116296 GASKET, 353 (TOBLOCK).................... 111

COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 13 OF 3.4000
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LFIG ..

48
4D

4G
4G

4G

3A
3A
3A
3D
3D

3E

3E
4D

4E

PAGE
SEP.,

PART
NUMBER

3.4010

5116296
5121329
5119438
5132795
51330056
5127963
5132994

3.4020

5119389
5119391
5119392
5121376
5121327
5119393
5133549
141242

3.4025

5196052
5196053
5196054
5122610
6133192

3.4030

5127084
5132393
5139296
5132394
5132171
5132297
5139297
5139298
5197566
5198298

14 OF
1977

ENGINES
3.4000 BLOWER

- GASKET, BLOWER
{CONT'D)

GASKET, 453 (TOBLOCK) . ...................
GASKET, 6V63 (TOBLOCK) . ...... ...........
GASKET 6V53 (TO GOV. HSG)) (2.7010) .
GASKET, 8v53 (FRONT TO BLOCK)
GASKET, 8vV53 (REAR TO BLOCK)
SEAL RING, 6V53 (TO BLOCK)
SEAL RING, 8V53 (TO BLOCK)

. HOUSING, BLOWER

HOUSING ASM., 253 (INCLUDES PINS)
HOUSING ASM., 353 (INCLUDES PINS)
HOUSING ASM., 453 (INCLUDES PINS)
HOUSING ASM., (INCLUDES PINS) . ... .........
HOUSING ASM., 253 (INCLUDES PINS) .. .......
HOUSING ASM., 6V53 (INCLUDES PINS). .......
HOUSING, 8V53 ... ......... ...............
PIN, 3/8"X7/8" DOWEL (12.9290})

- SCREEN, BLOWER

SCREEN, 253
SCREEN, 353
SCREEN, 453 .............
SCREEN, 6Vv53
SCREEN, 8V53

- ROTOR, BLOWER

AN 8V-53 ROTOR ASSY. INCLUDES SHAFT
AND PIN IN 3.4035, WHICH ARE NOT
SOLD SEPARATELY, FOR 2,3,4 AND
6VA-53 ROTOR ASSEMBLIES.

# ROTOR ASM,, 253 (5139296) .. .... ..........

& ROTOR ASM., 6V53 NON-TURBO.(5134913)
ROTORASM. 253 ........... ..............

& ROTOR ASM., 6V53 TURBO.{(56134913)

% ROTOR ASM., 8V53 R. H. HELIX

% ROTOR ASM., 8V53 L. H. HELIX)
ROTOR ASM., 353
ROTOR ASM., 453
ROTOR KIT, 6V563
ROTORKIT, 8VE3 ........... ...............
# NOT SERVICED; USE (2) ROTOR ASSYS.

3.4000

DETROI!T DIESEL

o P y
o] |8]1(10]1
9 0|20
5 1 6
2 212 2
1 111 1
1
1
1 191 1
1
1
1 111 1
1
4 4141414
1
1 111 1
1
2
22 2
2
1
1
AR
1

e SRR
1{1111A1
3{1154H41
4 6
141
111
th
414)4]|4
111
111
212
212
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DETROIT

‘_/ PART

..FIG ... NUMBER ..

3.4030 -

3.4033 -
4D 5134179

4ABD 5116170
4A,8,D 9409062

3.4035 -

5134443
5132148
5132149
142522
3.4038 -

4D 5127077 *
4D 9409034 *

3.4037 -
5156280
5126789

3.4040 -

4E 455506
4E 9409040

DIESEL
3.4000 BLOWER

ROTOR, BLOWER
(CONT'D)

SHOWN IN PARENTHESES PLUS (2) END
PLATES IN 3.4140 AND (4) 5134924
SEALS IN 3.4160.

& NOT SERVICED; USE (2) ROTOR ASSYS.
SHOWN IN PARENTHESES PLUS END
PLATES IN 3.4140 AND (4) SEALS IN
3.4160.

% THRU 8D-221. NOT SERVICED, USE
KIT 5198298.

PLATE, BLOWER ROTOR THRUST

PLATE, 2346VE3.......... ....oviiiinnn,
SPACER . ... ... ...ttt

SHAFT, BLOWER ROTOR

A SHAFT ASSY. INCLUDES PLUGS IN
3.4037.

SHAFT, ASM., LH. HELIX ROTOR-FRONT . .......
SHAFT, 8V53 R.H. HELIX ROTOR-FRONT ., .......
SHAFT, 8V63 L.H-R.H. HELIXROT.RR. .. ........
PIN, 1/74"X1 3/4" GROOVE (12.9270).. ........

WASHER, BLOWER ROTOR SHAFT THRUST

WASHER (25/64"1D.) .. ....... ....... ...,
BOLT, 3/8"-24X7/8" (12.9001) .... ...........
* EFFECTIVE WITH 2D-11470, 3D-891,

4D-1473, USE ALSO WHENEVER

REPLACING ROTORS.

PLUG, BLOWER ROTOR SHAFT
PLUG,6/8"CUP........... ...t
PLUG, .696 EXPANSION (12.9330)... .........
BEARING, BLOWER ROTOR FRONT
BEARING,8VB3..................cccvunn.n.

BOLT, 3/8"-24X2* HEX. LOCK (RIGHT .. ........
ROTOR) (1.7630)

COPYRIGHT 1977 GENERAL MOTORS CORPORATION
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PART

..FIG ... NUMBER ..

3.4040 -
4E 5132147
4E 5133609

3.4041

ENGINES
3.4000 BLOWER

BEARING, BLOWER ROTOR FRONT
(CONT'D)

WASHER, 8V53 R.H. ROTOR (3.4030).. ........
NUT, 8V63 LLH. ROT.BRG. LOCK . ... ..........
(3.4050)

- SEAL, BLOWER ROTOR RETAINER OIL

4ABD BT16169@SEAL(PLASTIC). ................vivuunnnn.

3.4042 -
4ABD 5180312°

3.4043 -
4ABD 5180311 °

3.4044 -
4AB.D 5180314

3.4050 -
4E 5132802
4E 9409073

3.4060 -
4E 7451486

@ NOT SERVICED, CONVERT TO LIP TYPE
SEAL IN 3.4160 PLUS NEW END PLATES
IN 3.4140.

RETAINER, BLOWER OIL SEAL

RETAINER ... ........... ... ... ..ccveuuns.
* NOT SERVICED. CONVERT TO LIP TYPE

SEAL IN 3.4160 PLUS NEW END PLATES

IN 3.4140.

SPRING, BLOWER ROTOR OIL SEAL

SPRING ............ i ittt
* NOT SERVICED. CONVERT TO LIP TYPE

SEAL IN 3.4160 PLUS NEW END PLATES

IN 3.4140.

RING. BLOWER ROTOR OIL SEAL

SEALRING .............. ......ocuininn..
* NOT SERVICED, CONVERT TO LIP TYPE

SEAL IN 3.4160 PLUS NEW END PLATES

IN 3.4140.

RETAINER, BLOWER ROTOR FRONT BEARING
RETAINER, 8V53 OUTERRACE ... ... ..........

BOLT, 1/4"-20X5/8" HEX. LOCK
8V53 (12.9001)

BEARING, BLOWER ROTOR REAR
BEARING-8V53

PAGE 16 OF 3.4000
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DETROIT DIESEL 53 MPC ENGINES
3.4000 BLOWER

. ..................... TYPES ......... B
PART 9 9 1 1 1
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 0 gl1fol1]1f1j1]1]1 /ﬁ
9 ol2|oflo|1|3|1]5 )1
5 1 6 1| |a \&/
3.4070 - RETAINER, BLOWER ROTOR REAR BEARING
4E 5132802 RETAINER, 8V53 (3.4050) .................... 2
4E 9409073 BOLT, 1/4"-20X5/8" HEX. LOCK .... .......... 6
8V53 (12.9001)
3.4080 - GEAR, BLOWER ROTOR
4AB 5119194 GEAR,RH.HELIX-2&3-53 .................... 1 1111 i
4AB 5119195 GEAR, LH. HELIX-2&3-53...... ............. 1 111141
4ABD 5128599 GEAR, RH. HELIX-6 &8VE3...... ............ 1 1] 1 1 X
4ABD 5128600 GEAR, LH.HELIX-6 & 8VE3...... ............ 1 1)1 1 1]
4A 5121402 GEAR, RH. HELIX263....................... 1
4E 5132735 * GEAR(LH. HELIX) . ......... ...cooiveinnnn.. 1
4E 51470956 GEAR, RH. HELIX-BV53...................... 1
4AB 9409018 BOLT, 5/167-24X7/8" (12.8001).... .......... 2 2(2(2)2{1]1
5121403 WASHER ..........coovrvineernnnnnnnnnnn. 2 2|2]2]2
4AB  B116316 WASHER ........cvuuee irraennnnnnnnen.. 1)1
* NOT SERVICED. REPLACE WITH 5146518
GEAR, PLUS (1) 5146617 HUB, (2)
5146519 PLATE, (3) 5124520 WASHER,
(6) 5146520 WASHER AND (2) 9409232
BOLT.
3.4082 - PILOT, BLOWER DRIVE GEAR
5126236 # PILOT, 4 & 6V53 . ................conennn.. 2 2|2 2 1]
4E 5132799  PILOT,8VE3............. ... ... . . . .00 2
48 9409018 & BOLT, 5/16-24X7/8" (LEFT GEAR)... ......... 1 1]
(12.9001)
9415108 & BOLT, 5/16”-24X7/8” 12 PT.HEAD ... ......... 1
(RIGHT GEAR)
9409023 % BOLT, 5/16°-24X1 3/4" (LEFT GEAR)........... 1 111 1
(12.9001)
9420604 % BOLT, 5/16-24X1 3/4" (RIGHT BANK) . ........ 1 111 1
(12.9001)
4E 9409041 BOLT, 3/8"-24X2 1/2° HEX. LOCK ............. 1
(LEFT GEAR)
4€ 9421329 BOLT, 3/8"-24X2 1/2" 12PT.HD.............. 1
(RIGHT GEAR) (12.9005)
# EFFECTIVE WITH 4D-14120, MUST
BE USED WITH 5126237 SPACER IN
3.4370.
& THRU 6D-4115 NON-TURBO AND 6D-4066
TURBO ENGINE.
% EFFECTIVE WITH 6D-4116 NON-TURBO
6D-4067 TURBO.
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 17 OF 3.4000
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RG L.

4A.B,D

4D
4D

4G

4D
4D
4E
4E
4E

PAGE
SEP.,

PART
NUMBER

3.4090

5116164
5116165
5118166
51168167
5154226
5154227
5154228

3.4100
5116168
- 34115
5121336
9409219

3.4130

ENGINES
3.4000 BLOWER i

SHIM, BLOWER ROTOR GEAR

SHIM (002"} . .. oot et et
SHIM (003" .. oo et e e
SHIM (004”) . ..ot e,
SHIM (005”) . ..o oot e,
SHIM (0027) ..o eeee et e
SHIM (005™) . oot et e e
SHIM (010"} ..ot e ettt e e

SPACER, BLOWER ROTOR GEAR

SPACER . ...... ... e
PLATE, BLOWER ROTOR GOVERNOR DRIVE
PLATE, 6VB3 . ............ . ..ottt
BOLT, 1/4"-28X3/4" (129001 .... ...........

HUB, BLOWER ROTOR GEAR DRIVE

5132801 % HUB(PLATE). . ........... covviiiee e,

5134486
9409232

3.4140

SEAL, 8V63 (PISTON RING TYPE). ... ..........
BOLT, 5/16"-24X5/8" HEX. LOCK . ... .........
{12.9001)

% NOT SERVICED. FOR REPLACEMENT

USE 5146517 HUB PLUS (1) 5146518

GEAR, (2) 5146519 PLATE, (6)

5146520 WASHER, (3) 5124520 WASHER

AND (2) 9409232 BOLT.

PLATE, BLOWER HOUSING END
A PLATE ASSY. INCLUDES PINS, PLUGS

AND STRAINER IN 3.4140 AND SEAL
IN 3.4160.

5119318 + PLATE,REAR . ............ ... .civiinenn.n.

5119319
5134914
5139299

5119192 ?

5134915
5132982
5132583
5150542
5109389

PLATE,FRONT .. ................ e
PLATE, 2,38 4-53FRONT ....... .............
PLATE,REAR .. ........... ..o,
PLATE, REAR(5134915) . ....... .............
PLATE ASM., 6V63 REAR........ ............
PLATE ASM,, 8V63 FRONT ....... ............
PLATE ASM., 8V63 REAR . ....... ............
PIN, 5/16"X2" DOWEL ......... .............

18 OF 3.4000
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DETROIT DIESEL
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DETROIT DIESEL 5 3 MPC ENGINES
3.4000 BLOWER

. ..................... TYPES oo
PART 9 9 1 1 1 1
LFIG...NUMBER ............ NAME AND DESCRIPTION ......... 0 gl{1lof1l1{1{1]1]1 ﬁ”’
9 o|j2|ofo]1]3|1]s][1
, 5 1 6 1 a4 6/
3.4140 - PLATE, BLOWER HOUSING END
(CONT'D)
4D 5145009 PLUG, 1/8” PIPE (12.9550) . .................. 2l2l2l2(22|2l212]2] 212
4D 117297  SCREW, 5/16 -18X1 3/4 FIL HD. ... .......... 4 4|alala
(12.9010) .
138244  BOLT, 3/8 -16X1 1/2 HEX. SOC. HD. . ... ....... 2
(12.9027)
179849  BOLT, 3/8"-16X2 1/2” (12.9001) ... .......... 2
103321 LOCKWASHER, 3/8” (12.9200) .. ... ......o. .. 2
+ NOT SERVICED, REPLACE WITH (1)
5139299 END PLATE AND (2) 5134924
SEALS IN 3.4160.
* NOT SERVICED, REPLACE WITH (1)
5134914 END PLATE FOR INLINE
ENGINES AND 5143636 FOR 6-V ENGINES
AND (2) SEALS IN 3.4160.
? NOT SERVICED; REPLACE WITH
END PLATE IN PARENTHESES PLUS (2)
SEALS IN 3.4160.
3.4160 - SEAL, BLOWER HOUSING END PLATE
4D 5142266 * SEAL, LIP TYPE-4 & 6V53 TURBO. ... .......... 4
4D 5199366 SEAL, LIP TYPE (USED WITH SLEEVE . . ... ... ... AR
5199368)2,3,4 & 6V53
4D 5142266 * SEAL,OLIP TYPE-2,3,4 & 6VE3 NON-.. .......... 4 ala|lalala
TURBO.
4D 5199367 SEAL (USED WITH SLEEVE 5199368) ... ....... AR AR|AR AR|AR
. 2.3,4 & 6V53 :
4E 5132909 SEAL BVE3 FRONT .........oovvvonnnnn. .. 2
4E 5134351 SEAL 8VS3REAR........................~ 2
* USE WITH NEW COUNTERBORED END.
PLATES.
3.4163 - SPACER, BLOWER ROTOR SHAFT OIL SEAL
5199368 SLEEVE (USED WITH 5199366 OR.... ........ AR AR AR|AR AR|AR
5199367 SEALS)2,3,4,& 6V53 .
5134444 SLEEVE, 8VS3 REAR .. ........ o ovornonnn . 2
3.4180 - COVER, BLOWER HOUSING END PLATE
4AB.D 5119429 COVER, 2,3,4,& 6VE3 FRONT ...... ........... 1 IEEEREREEERERERER R
48 5119154 COVER, 4563 REAR.......... .... RN 111
4ABD 5119394 PLATE, REINFORCEMENT (LARGE) . . .. .. ........ 2 212)2t2)2]2)2]2]4]4
4AB.0 5119395 PLATE, REINFORCEMENT (SMALL) ... . .. .. . ... 2 2l2(2]212{2{212]4l4
48D 427588  BOLT, 3/8°-16X2 1/2” (12.9001) ... .......... 8 6|6 6 12|12
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 19 OF 3.4000
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LFIG ...

4B,D

4A,B,D

48

4B

4E
4E
4C
4C
4G

4CF

4c
4F
4G

4C,F

4CF
4E

PAGE
SEP.,

MPC

PART
NUMBER

3.4180

103321

3.4190

5119433

3.4220
5180445

3.4227
451220

3.4300

5116377
5116378
5116377
5116378
5132778
5132851
124546

3.4310

5119284
5116418
5133831
6135841

3.4320 -

51192856
5133258
9411766
9414847

ENGINES
3.4000 BLOWER

COVER, BLOWER HOUSING END PLATE
{CONT'D)

LOCKWASHER, 3/8” (12.9200) ..... ..........

GASKET, BLOWER HOUSING END PLATE
COVER

SEAL, BLOWER DRIVE COVER
SEAL, 483 ... ... ... e

CLAMP, BLOWER DRIVE COVER SEAL
CLAMP, 2 1/2” HOSE (12.9660).... ..........

GEAR, BLOWER DRIVE

GEAR, L.H HELIX-LLH, 6V63 ENGS. ... ..........
GEAR, L.H. HELIX-R.H. BVE3 ENGS... ..........
GEAR, L.H. HEL.-6V53RA-RB-LC-LD ENG. .........
GEAR, R.H. HEL.-6V53RC-RD-LA-LB ENG. . ........
GEAR, L.H. HEL.-8VE3 RH. ENG. ... ............
GEAR, RH. HEL-8VB3 LH.ENG. ... ............
KEY, 5/32"X5/8" WOODRUFF {12.9350)........
* OBSOLETE

HUB, BLOWER DRIVE GEAR

HUB, 4-53 (SHAFT) . ... ovvos o,
HUB, 6V53 (SHAFT) . ..\t e,
HUB, 8VB3 (SHAFT) .. ..o o,
HUB, .. oot e et e e,
* OBSOLETE.

WASHER, BLOWER DRIVE GEAR HUB THRUS

WASHER . ... ... ... . i,
WASHER . ....... ... . i
RING(RETAINER) . . .........................
RING (RETAINER) . .......... ... ...ciivnn.,

20 OF 3.4000
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DETROIT DIESEL 5 3 MPC ENGINES
3.4000 BLOWER

B e TYPES © oot
. PART 9 9 1 1 1 1
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... o 8 0 1 11111 :
‘ 2

3.4350 - SUPPORT, BLOWER DRIVE GEAR HUB

4C 5119175 SUPPORT, 453 ............ ... ... v, 111
4F 5129168 SUPPORT, 6VS3............ ............... 1 1
4F 5134680 SUPPORT,6V53............ ............... 1 1
4G 5133013 HOUSING,8VE3 (SUPPORT)....... ........... 1
5121343 COVER, 6VB3............. ... ccviiuenann 1 1 1
5145009 PLUG, 1/8" PIPEHEX. SOC.HD................ 1
{12.9550)
4ac - 484622 - BOLT, 3/8”-16X1 1/47{12.9001) ... .......... 212
179849 BOLT, 3/8"-16X2 1/2* (12.8001) ... .......... 6
455373 BOLT, 3/87-16X4 1/2* HEX.SOC.... .......... 1
HD. {12.9027)
4F 186289 BOLT, 3/87-16X5" (12.9001)..... ............ 6 6 6
4C /93001814361~ BOLT, 3/8°-24X7/8" (12.9001).... ........... 313
5164294 WASD;ER (3/8"1.D.X1/8" THICK) . ... ........... 4 4 4 ’
(7.1581)
4C 103341 WASHER, 3/8” FLAT (12.8190)..... .......... 6 2] 2
4CF 5162148 WASHER (3/8" COPPER) (2.4050).... ......... 2 2 2 313
4CF 103321 LOCKWASHER, 3/8" (12.9200) ..... .......... 6 212

3.4360 - GASKET, BLOWER DRIVE GEAR HUB

SUPPORT
ac 5116336 GASKET, 4-53 (2.7010) .. . ..o ov oo, 111
5121359 GASKET, 6V53(SUPT. TO FLYWHL. HSG.) . ...... | 1 1|1 1
5121344 GASKET, 6V-53 (CVR.TOSUPT). ... .......... 1 1 1
5132873 GASKET, 8V53 (SUPT. TOCYL. BLK. .. ......... 1
END PLATE)
’ 4G 5132785 GASKET, 8V53 (SUPT. TOBLO.END ... ........ 1
N PLATE) (3.4190)

3.4370 - COUPLING, BLOWER DRIVE

A COUPLING ASSY. INCLUDES ITEMS
IN 3.4380 THRU 3.4400.

5119411 COUPLING ASM., 4-53 & 6V53..... .......... 1 111 1 1 {1

5133269 COUPLING ASM., 8V53......... ............ 1

5126237 * SPACER(3.4100)........... ... ............ 1 111 1 111
4G 9409228 BOLT, 1/47-28X2 1/4” (12.9001) ... .......... 2
48 9409221 BOLT, 1/4"-28X1 5/8" (12.8001)... .......... 4 41 4 4 4 | 4
4G 178474 WASHER, 1/4" FLAT (12.9190}..... .......... 2

* EFFECTIVE WITH 4D-14120.

3.4380 - SUPPORT, BLOWER DRIVE COUPLING
4B.D,G 5119412 SUPPORT,46V-8V53....................... 12§11 1 111
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53

LFIG L

48,0
4G

48,D,.G

48,D

PAGE
SEP.,

PART

3.4390 -
5180323
5133302

3.4400 -
5196614

NUMBER ..

ENGINES
3.4000 BLOWER

SPRING, BLOWER DRIVE COUPLING

SPRING PACK (INCLUDES SPRINGS .... ........
AND SEATS)

57180322 SPRI0G

3.4420 -
5119466

3.4421

5152546
132900

3.4422 -

5124934
5113633
5139466
453876

120394

3.4424 -

5122623
273436

3.4426 -

5121296
5114124

3.4427 -

5112786
2104066
112528

RETAINER, BLOWER DRIVE COUPLING
RETAINER .............. (. i,

- VALVE, AIR SHUTDOWN

VALVE(3.3040) . .............cciviviinnn...
SCREW, #10-32X3/8" RD.HD...... ..........
SL. (12.9025)

SHAFT, AIR SHUTDOWN VALVE

SHAFT, 7.2" L. 2-83(3.3050) . ... ............ -
SPACER(3.3090) . .......... .i.iiivuninnnn..
SEAL (1/271.0)(2.7140) . .. ... ... oL,
PIN, 1/87X1" (ROLL) (SPRING
RETAINER) (12.9275)

WASHER, 3/8" FLAT (12.9190) ..... ..........

CAM, AIR SHUTDOWN SHAFT
CAM,253(3.3063)......... .v..cvviunennn.
PIN, 1/8"X11/16" RETAINER (12.9300).........
SPRING, AIR SHUTDOWN VALVE

SPRING, 2-63 (3.3070)....... e
SPRING, 2-63 LATCH(3.3070) . .... ...........
LEVER, AIR SHUTDOWN VALVE

LATCH, 2-63(3.3090)........ ......covunnnn.

CLEVIS(28400)........... ......ivviunnn.
PIN, 1/16"X3/8" (12.9250) ... ... ............

3.9470 - SEAT (JAOWER DRIVE CovfLIvG SPEIXG

51803321

SEART

22 OF 3.4000
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DETROIT DIESEL 53 MPC ENGINES
3.4000A BLOWER DRIVE SHAFT

PN e TYPES ...t
Q PART 3 3
G ... NUMBER ............ NAME AND DESCRIPTION ......... 1. 5

3.4445 - SHAFT, BLOWER DRIVE
FOR TYPE 42 USE TYPE 35. -

4B 5146721 ° SHAFT (6.43" L)) (500" DIA. SHAFT). .......... 111

4G 5135006 SHAFT(5.80"L).......... ... ... .. ..., 1

4F * 5135845 * SHAFT (6.66" L)..... N e 1

4F 5136876 SHAFT {6.43" L) (HEAVYDUTY). ... ........... 1

* ALSO DRIVES FUEL PUMP.
* MACHINED FOR A TACHOMETER DRIVE
3.4446 - RING, BLOWER DRIVE SHAFT
4C 9414044 RING......... ... ... .. it 111 1
4C 5136842 RING......... ...t i 1
3.4450 - RETAINER, BLOWER DRIVE SHAFT
4G 5132896 RETAINER.............. .. ... i, 1

4G 9409228 BOLT, 1/4°-28X2 1/8" HEX. ..\ 2
LOCK {12.9001)

COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 1 OF 3.4000A



53 PC ENGINES

“ 3.4000 BLOWER

PART
..FIG...NUMBER . \.......... NAME AND DESCRIPTION

3.4140 - E. BLOWER HOUSING END
3E 5134914 PLATENERONT .. oot iee ea 1)1 /
3E 5139299 PLATE REAR .. ...vvorenn ieeee, 111

5145009 PLUG, 1/8' PIPE (12.9550) . .................. 2|2
3E 117297  SCREW, 5/\6"-18X1 3/4" FIL HD. ... ......... al4

(12.9010)
3.4160 - SEAL, BLOWER\HOUSING END PLATE /

3E 5134924 SEAL(LIPTYPE) ... N -t vreeeneannannnn, 414 /
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2.0000
2.1000A
2.2000
2.2000A

. 2.3000A

‘ 2.4000

V. 2.4000A
2.5000A
2.6000A
2.7000A
2.8000A
2.9000
2.9000A

3.0000
3.1000A
3.2000A
3.3000A
3.4000
3.4000A
3.40008
3.5000A

4.0000
4.1000A
4.10008
4.1000C
4.2000A

. 4.3000A
4.4000A
4.5000A
4.6000A
4.7000A
4.8000A

GROUP NOMENCLATURE

ENGINE (less major assemblies)
Cylinder Block
Air Box Drains
Cylinder Head
Engine Lifter Bracket
Crankshaft, Oil Seals cnd stabilizers
Crankshaft Front Cover
Vibration Damper
Crankshaft Pulley
Crankshaft Pulley Belt
Flywheel
Flywheel Housing
Flywheel Housing Adaptor
Connecting Rod and Piston
Camshaft and Gear Train
Balance Weight Cover
Accessory Drive
Valve and Injector Operating Mechanism
Rocker Cover

FUEL SYSTEM
Fuel Injector
Fuel Pump
Fuel Pump Drain
Fuel Filter
Fuel Manifold and/or Connections
Dual Fuel System
Fuel Lines and Fuel Cooler
Fuel Tank
Mechanical Governor
Hydraulic Governor
Injector Controls
Throttle Controls

AIR SYSTEM
Air Cleaner and/or Adaptor
Air Silencer
Air Inlet Housing
Blower
Blower Drive Shaft
Blower End Plate Cover
Turbocharger and Intercooler .

LUBRICATING SYSTEM
Qil Pump
Oil Distribution System
Oil Pressure Regulator
Qil Filter
Oil Filter Lines
OQil Cooler and Marine Geor Lines
Qil Filler
Dipstick
Oil Pan
Ventilating System

5.0000
5.1000
5.1000A
5.2000A
5.20008
5.2000C
5.3000A
5.30008
5.4000A
5.40008
5.5000A
5.6000A
5.7000A

6.0000
6.1000A
6.2000A

7.0000
7.1000A
7.2000A
7.20008
7.3000A
7.4000A
7.40008
7.4000C
7.5000A
7.6000A
7.7000A
7.8000A
7.10000A

8.0000
8.1000A
8.3000A
8.30008

9.0000
9.1000A
9.2000A
9.3000A
9.4000
9.7000
9.9000

10.0000
10.1000A

11.0000
11.1000A

12.0000
12.2000A
12.3000A
12.4000A
12.5000A
12.6000A
12.60008
12.6000C
12.6000D0
12.6000E
12.8000A
12.80008B
12.8000C

COOLING SYSTEM
Fresh Water Pump
Fresh Water Pump Cover
Water Outlet Manifold and/or Elbow
Thermostat
Water By-pass Tube
Radiator
Water Connections
Fan
Fan Shroud
Heat Exchanger or Keel Cooling
Raw Water Pump
Water Filter

EXHAUST SYSTEM
Exhaust Manifold
Exhaust Muffler and/or Connections

ELECTRICAL-—-INSTRUMENTS
Battery Charging Generator
Baftery Cables
Automatic Starting
Starting Motor
Instruments
Tachometer Drive
Shut-off, Alarm and O.5. Governor
Power Generator
Control Cabinet
Wiring Harness
Air Heater
Hydraulic Governor Solenoid

POWER TAKE-OFF
Power Take-off and/or Clutch
Torque Converter
Transmission Lines

TRANSMISSION AND PROPULSION
Hydraulic Marine Gear
Reverse and Reduction Gear (mechanical)
Power Transfer Gear
Transmission—Highway
Transmission—Off-highway
Transmission—Rail Car

SHEET METAL
Engine Hood

ENGINE MOUNTING
Engine Mounfing and Base

MISCELLANEOQUS
Bilge Pump
Vacuum Pump
Air Compressor
Hydravlic Pump
Gasoline Starter
Air Starter
Cold Weather Starting Aid
Hydraulic Starter
Hydraulic Starter Accessories
Supplies
Fabrication Material
Service Kits
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FIG. 1B OIL PUMP (8V)

© 1977 General Motors Corp. Figs. 1A & 1B of 4.0000 Sept., 1977



DETROMDIESEL ) o5 ENGINES
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FIG. 2A OIL DISTRIBUTION SYSTEM

14397

FIG. 2B OIL DISTRIBUTION SYSTEM (8V)
Sept., 1977 Figs. 2A & 2B of 4.0000 © 1977 General Motors Corp.
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FIG. 2D OIL INLET PIPES

© 1977 General Motors Corp. Figs. 2C & 2D of 4.0000 Sept., 1977
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4.2350

FIG. 3A OIL FILTER

FIG. 4A OIL COOLER

Sept., 1977 Figs. 3A & 4A of 4,0000 © 1977 General Motors Corp.



DEROMDISEL.  saenames

FIG. 4C OIL COOLER
" Figs. 4B & 4C of 4.0000 | Sept., 1977

© 1977 General Motors Corp.
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FIG. 4D MARINE GEAR OIL COOLER

Sept., 1977 Fig. 4D of 4.0000 © 1977 General Motors Corp.
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53 ENGINES

4.6001
( ow ol 1] o o | l
l — vy — Z ' —

4.6020

4.6030

14180

4.6001

Lor dev. L

FIG. 6A DIPSTICK

4.6030

L

lﬂ]ﬂmﬂ[ 39

FIG. 6B DIPSTICK

© 1977 General Motors Corp.

Figs. 6A & 6B of 4.0000

Sept., 1977
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53 ENGINES

FIG TA OIL PAN (CAST)

4.7080
P 989 ;

FIG. 7B OIL PAN (STAMPED)

Sept., 1977

Figs. TA & 7B of 4.0000

®© 1977 General Motors Corp.
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53 ENGINES

FIG. 8A BREATHER

4.8010

P 278
4.8040 -
N
)

FIG. 8C BREATHER (6V)

1.3170

FIG. 8B BREATHER AND OIL FILLER

P 304

FIG. 8D BREATHER ASSEMBLY

© 1977 General Motors Corp.

Figs. 84, 8B, 8C & 8D of 4,0000

Sept., 1977
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7.1585

1.2070 . 2.7170 2,9347 5.3432

1.5001
41597 43001 43020

£

R~ 0.1285

9.1010
4.3045 pyoy

FIG. 10A OIL COOLER AND LINES (In-line engine)

2.9347 2.7740 3.2001

4.4335

FIG. 10B OIL COOLER AND LINES (V-engine)

Sept., 1977

Figs. 10A & 10B of 4.0000

© 1977 General Motors Corp.



DETRO!T DIESEL 5 3 MPC ENGINES
4.1000A OIL PUMP

.............. /jwpes
.\ PART 4 5 5 ’ 7 8 1
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 8 0 2 8 3 o1
4 5 5 7 9|61
9 1 3 9 8 2
4.1001 - PUMP ASSY., OIL
-/0d5~
INCLUDES ITEMS IN 4 THRU
4.1220 AND 4-3380. .,/ 3,0 .
5135032 PUMPASSY. 253 .......... ..covvinnnnnn.. 1 1
5116110 PUMPASSY., 353 .......... ...coovuvennnn. 1
5121042 PUMPASSY., 453 .......... ............... 1 17
5116070 PUMP ASSY. 6V-53.......... ......ccou.n.. 1
5132793 # PUMP ASSY., 8V-53 .. ........ ....covvnnn.. 1
5134325 & PUMP ASSY., 8V-63 .......... .....0vunnnn. 1
5141393 PUMPASSY. 8V-63.......... ...c.cccuvunnn. 1
5135296 PUMP ASSY., 8V-63 (SCAVENGING) . ........... 1
5142731 PUMPASSY, 353 .......... ...0ovvveinnnn.. 1
5142016 PUMPASSY.,8V53.......... ....couinn.n.. 1
1A 179822  BOLT, 5/16"-18X1 1/2" (12.9001) ... ......... 6 6
1A 193942  BOLT, 5/16°-18X15/8" (AALOCK)... ......... 6 616
(12.9001)
1A 179826  BOLT, 5/16"18X2” (12.9001)..... ........... 6
179839  BOLT, 3/8”-16X1° (12.9001) .. ... ............ 44 4
18 186619  BOLT, 3/8"-16X1 1/8” (12.9001) ... .......... 4|4
1A 272473  BOLT, 3/8"-16X3 7/8" (12.9001)... .......... 11
103341  WASHER, 3/8” FLAT (12.9190)..... .......... 1
1A 103320 LOCKWASHER, 5/16" (12.9200)..... ......... 6 6|86
18 103321  LOCKWASHER, 3/8" (12.9200)..... .......... 4|4jalal11]a
# NOT-SERVICED, COMMERT TQ TYPE 83
~ALSO-INGEUDE-+H-6-+35339-FOBEtH-
5-4+26-143-SRACER-RLLS{2)-EACH-OF
. 9408010-B0LT-AND-120393 WASHERS.
. &-NOT-SERVICED;-CONVERT TQ TYPE 83,
4.1003 - OVERHAUL KIT, OIL PUMP
5198320 OVERHAULKIT, 8V-53......... .....ouvu.... AR|AR
4.1007 - GASKET, OIL PUMP TO BLOCK
5116386 GASKET ..........c0iieineeinnanens. 1
5115454 SEAL(OIL)(1.3040)...........c0vvuuennn.n.. 1
4.1030 - SHIM, OIL PUMP
5132921 SHIM(005") .. ... ..ot v, AR|AR|AR|AR AR
4.1040 - BODY, OIL PUMP
INCLUDES ITEMS IN 4.1050 AND 4.1080.
18 5132787 % BODY ASSY. (5132788)........ ............. 11
18 5135767 3 BODY ASSY.(5141391) ........ ...c.ovu..... 1
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 1 OF 4.1000A
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§ 3

MPC
PART
..FIG ... NUMBER
4.1040
18 5135298
5163122
18 5141637
179830
103320
]
4.1050
1B 5153147
5163154
4.1080
5153257
4.1070
1B 5132730
1B 5134345
1B 5153258
4.1080
18 5153310
18 5153146
18 5134870
4.1085
1A 5134968
1A 5196714
1A 8196957
1A 5195687
PAGE

SEP., 1977

ENGINES
4.1000A OIL PUMP

1
............ NAME AND DESCRIPTION

- BODY, OIL PUMP
(CONT'D)

BODYASSY.............. c..civvnnn. NN
BODY ASSY. (SCAVENGING} . .................
BODY ASSY. .. ...t iiiiii e
BOLT, 5/16°-18X3" (129001)..... ...........
LOCKWASHER, 5/16" (12.8200)..... .........
% NOT SERVICED; USE BODY IN

PARENTHESES PLUS (1) 5163310 SHAFT.

# NOT SERVICED; USE BODY ASSY.

SHOWN IN PARENTHESES AND INCLUDE

(1) 5153280 AND (1) 51653617 DRIVEN

GEARS.

- BUSHING, OIL PUMP BODY

.............

- SPACER, OIL PUMP BODY
SPACER . ... .. i i i e s

- SHAFT, OIL PUMP DRIVE

SHAFT, 8V-63 ............ ... coivenven..
SHAFT, BV-53 ............ ... e ...
SHAFT, 8v63........... e

. SHAFT, OIL PUMP DRIVEN GEAR
SHAFT, 8V-B3 .. ..o
SHAFT, 8V-B3 . . ...\
SHAFT, 8V-B3 - . . oo,
. ROTOR ASSY. OIL PUMP

INCLUDES INNER AND OUTER ROTORS
WHICH ARE NOT SOLD SEPARATELY.

ROTORSET, 2-83........... .. eieiiiinnn,
ROTORSET, 3-63........... .......cviuunn,
ROTORSET, 48B3 ,.......... ....coovvunnn..

2 OF 4.1000A

‘ 6

5 N
1

DETROIT DIESEL

1
8 3 o1
5 7 9(16][1
3 9 8 2
1
1 1
1
4 4
4 4
2121212 2
1 1
1 1
| °
1 '7‘,'
1 1
1{1
1 1

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETRO!T DIESEL A 5 3 MPC ENGINES
4.1000A OiL PUMP

., .............. ™ . TYPES o
/ PART 4 5 5 7 8 1
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 8 0 2 8 3 ol
a4 5 5 7 oal6 |1
9 1 3 9 8 2
4.1090 - GEAR, OIL PUMP DRIVE
B142917  GEAR .. ..ottt e 2
1B B132729 GEAR ... oo 111
1B B1356929 GEAR ..ot e 1]
5153280 GEAR (SCAVENGING) ... . ...... oo, 1
B163280 GEAR..........ovoumsoe e 2
18 103905  KEY, 1/8"X5/8" WOODRUFF (12.9350) .. ....... 1111
18 103905  KEY, 1/8"X5/8" WOODRUFF (12.9350)......... 3 3
4.1200 - GEAR, OiL PUMP DRIVEN
GEAR ASSY. INCLUDES ITEM IN 4.1210.
§142919 GEAR . ...ttt e 2
18 5132770 GEARASSY.............. .. ... ... 111 ]
51563617 GEAR ASSY. (SCAVENGING) ... .... ........... 1 2
4.1210 - BUSHING, OIL PUMP DRIVEN GEAR
18 5166840 BUSHING ..........ooverernannnnnn.. 2121212
5153154 BUSHING (SCAVENGING) .. ...... .ooooroo. 2
5163154 BUSHING (SCAVENGING) . ....... .ovorinn. 4
4.1220 - COVER, OIL PUMP
B142609 COVER ... ...oomree e 1
‘ 8142730 COVER ..o 1
- 1A 1956885 COVER..........ooooommi it EREREEREERE
18 B132769 COVER ........oooooonmn” 1
1B 5134324 COVER ............o'o'oeoi 1
1A 51653299 CO\éIiF(t) ASSY. (INCLUDES BUSHING IN .. ....... 1
4.1240)
1A 146087  SCREW, #6X3/8° DRIVE (12.9067)............ 2l2{2l2)2{2
1B 186625  BOLT, 5/16"-18X7/8” (12.8001) . ... .......... a|a
18 186624  BOLT, 5/16°-18X1 1/4* (12.9001) ... ......... 4
1A 179824  BOLT, 5/16°-18X1 3/4” (12.9001) ... ......... 1
18 179844  BOLT, 3/8°-16X1 5/8" (12.9001) ... .......... 3
179846  BOLT, 3/8°-16X1 7/8° (12.9001) ... .......... 6
103340  WASHER, 5/16” (12.9190) . ... ... ..o, 1
103341  WASHER, 3/8” (12.9190) . . .. ..\ v, 1
1B 103320 LOCKWASHER, 5/16" (12.9200)..... ......... alala
18 103321  LOCKWASHER, 3/8" (12.9200). . ... .......... 3
4.1227 - PLATE, ENGINE FRONT COVER
B142711  PLATE. . ...oite s e 1
179839  BOLT. 3/8"-16X1~ (12.9001)..... .. ... ... ... 1
5131740 BOLT, 3/8°-16X1 1/2° (2.2001). ... ........... 1
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 3 OF 4.1000A
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1A
1A

18
18

’AGE
SEP.,

MPC ENGINES
4.1000A OIL PUMP
PART
NUMBER ............ NAME AND DESCRIPTION .........
4.1227 - PLATE, ENGINE FRONT COVER
{(CONT'D)
103341 WASHER, 3/8" FLAT (12.8180)..... ..........
4.1230 - BUSHING, OIL PUMP DRIVE SUPPORT
5138991 SEAL(LOWERCOVER).......................
5142712 GASKET (COVERPLATE)........ .............
4.1240 - BUSHING, OIL PUMP COVER
51653134 BUSHING (4.1210).......... ... ... vin...
4.1250 - VALVE, OIL PUMP RELIEF
6177777 VALVE({4.4140)....... .. ... . c.ciiiininn.t.
4.1260 - SPRING, OIL PUMP RELIEF VALVE
5126438 SPRING(4.1690)......................c....
4.1270 - PLUG, OIL PUMP RELIEF VALVE
5113667 PLUG(4.1710).........ct i innnnn.
4.1280 - GASKET, OIL PUMP RELIEF VALVE
5177773 GASKET(4.4170)........... «coveiiinnnnn..
4.1310 - GEAR. OIL PUMP DRIVE {ON CRANKSHAFT)
5144375 GEAR............. .0ttt
5142713 GEAR ... ... . i i e
4.1380 - GEAR, OIL PUMP DRIVE (ON PUMP)
5132837 GEAR.............. 0. it
103906 KEY, 1/8°X5/8" WQODRUFF (12.9350).........
4 OF 4.1000A
1977

DETROI!T DIESEL

.............. ) TYPES ...
a 5 5| 7 1
8 0 2 8 3 0
4 5 N\ 5 7 9|61
9 1 3 9 8 2
1
1
1
I 1
2
2
2
2
HEE RN IR ENE
1
NERERE 1
111 1
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DETROI!T DIESEL 53 MPC ENGINES
4.1000B OIL DISTRIBUTION SYSTEM .

._i .................... TYPES ..o
PART 2 f 2
2

2 2 2 2
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 3l2]a s{2]5|2{5(2|6{2
9|4 s‘ afflols|a|s|8(6]|3(7
2 2 7 1 5
4.1510 - PIPE, OIL PUMP INLET
28 5162917 PIPE.SVE3 . ..o oo e 1 1
2B 5131572 PIPE.3-B3 .. .. ..o 1
2D 6132725 PIPE,6VS3 (FIGURE4). ... ... . . .. .. ... . ... .. 1
2A 5109241 PIPE,4-53 (A-7.32",B-3.86") . ... ... ..convmi. 1
2A 5162968 PIPE.4-53 (A-4.48".B-19")...... @ 0orvoinin. 1
2A 5109092 PIPE.4-53 (A-6.24".8-11.34%) .. .. ... .. ... 1
2A 6162967 PIPE,4-53 (A-3.66”.B-19") ... ... oo o', 1
2A 5125949 PIPE,4-53 (A-6.12°B-15.48") .. ................ 1
2A 5130935 PIPE,3-53 (A-7.52".B-5.76") .. ... .............. 1
2A 5131323 PIPE,2-53 (A-5.27".B-7.80") . ... oo, 1
2A 6131622 PIPE,3-53 (A-6"B-5.76") . ..... oo, 1
2A 6119425 FLANGE ... ......oonin o, SEEEE R R R ERE
28 6126464 FLANGE . ........ oo 1 1
28 61264563 ELBOW (SD-161) .. ... ovorono 0 1 1
2A 5127175 SEALRING .............. .. .o EEEEEEEEEERERERE
28 5126492 SEALRING .. ... ... oo o, 1 1
28 186618  BOLT, 5/16"-18X5/8% (12.9001).... ... ... ... 3
2A 179816  BOLT, 5/16"-18X3/4” (12.9001) . ... .......... 3|alalajalalalalal|2]3
28 186625  BOLT, 5/16"-18X7/8" (12.9001) . ... ... .. .... 2 2
28 138222  BOLT, 5/16°-18X1" (12.9027) . . ..o o ooovrroi, 2
28 179826  BOLT, 5/16"-18X2" (12.9001) .. ... ... 0o, 2 2
103340  WASHER, 5/16" FLAT (12.9190) . ... .......... AR|ala]afalalalala AR
2A 103320 LOCKWASHER, 5/16" (12.9200) .. ... ......... AR|AR|AR M}An AR|AR| 4 {AR|AR|AR]AR
P
41512 - SUPPORT, OIL PUMP INLET PIPE
28 5162916 SUPPORT,BVE3 ........... 00, 1 1
’ 28 5131874 SUPPORT,3-53 ............ vovoooo 1
5132709 SUPPORT.6VE3 ... ...... ..o 2
120228  BOLT, 5/16"-18X5/8" (12.9001).... ... ... .. 1
1816956  BOLT, 5/16"-24X3/4" (12.9001) . ... .......... 1
103340  WASHER, 5/16” FLAT {(12.9190) . . .. ... .00 .. 5
103320 LOCKWASHER, 5/16” (12.9200) . . ... ......... 3
114493  NUT, 5/16"-24 HEX. (12.9120) .. ... ... ..o ... 2
4.1520 - GASKET, OIL PUMP INLET PIPE
2A 5175568 GASKET,2,3,4-53 (4.1672)...... ..o, BE ARERRERERE
28 5126473 GASKET.6VS3............. .. ... ... 1 111
4.1630 - SCREEN, OIL PUMP INLET
2A 5126456 SCREENASSY............. o'oroinii, R T T I A
5155830 * SCREEN............... . ... 1 1{1]1
28 179789 * BOLT, 1/4--20X3/8" (12.9001).... ... . ... ... 2 2|2
180016  BOLT, 1/4-20X1/2" (12.9001) . ... .0 oo ovoo.. 2
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 7 OF 4.10008
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_FIG .

2B
2A

2C
2C
2C

PAGE
SEP.,

MPC

PART
. NUMBER

4.1530

120380
274558

4.1597
5118781
1508350

4.1660
5119476
5130938
442321

225810

ENGINES
4.10008 OIL DISTRIBUTION SYSTEM

- SCREEN, OIL PUMP INLET
(CONT'D)

* LOCKWASHER, 1/4" (129200} ..... ..........
NUT, 5/16"-24 HEX. LOCK (12.9140}.. ........
* EFFECTIVE WITH 4D-27898.

- TUBE, OIL PRESSURE GAGE

HOSE, 3/16”"1.D.X11 3/16"L. (5.1003) . .........
CONNECTOR, 1/8" RESTRICTED (7.4074). ......

- PIPE, BLOWER DRIVE BEARING OIL

TUBE ASSY.34-53 (DEV. L. 7 1/8") . ...........
TUBE ASSY.4-53 (DEV. L. 5.50") ... ...........
CONNECTOR, 1/4° INV. FL TUBE ... . ..........
{(12.9460)
ELBOW, 1/4" INV. FL. TUBE 90 DEG. .. .........
(12.9480)

8 OF 4.10008

1977

DETRO!T DIESEL

..................... TYPES .\
2 2.\ 2 2 2 2
3|2 4f2\5 2/5|2|56|2|86]2
9ia|/6lalo|s|a|5]|8[6|3]7

2 \9/ 2 7 1 5
2 | 2212
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DETRON\T

PART

..FIG ... NUMBER ..

5121120 °
5121143 °

6572941
51968393

5122527 *
5124065

5181797 °
5125025
5673199
565673162
56756213

128003
5111798

179839
Q, 186679
b 186309

3A 103341
3A 103321
117048

4.2291 -
5127268
186879

COPYRIGHT

DIESEL
4.2000A OIL FILTER

FILTER ASSY.,3,4-5
(3 ELEMENT) (PAGE
FILTER ASSY.,2,3-53 ..

(PAGE A1
FILTER ASSY.,2-53 (BY-PASS
(PAGE A1)

FILTER ASSY.,3-53,6V53 (9.36
(PAGE B1)

FILTER ASSY..4-53 (PAGEA1)....\............
FILTER ASSY..8V53 (FULL FLOW) ..\ ..........
(PAGE C1)
FILTER ASSY.4-53,6,8V53 (PAGE A1) \.........
(5147683)
FILTER ASSY.,.2,3-53 (PAGEAT).... ... N\......
DECAL {4.2280) ... ...ooorrrnr e
DECAL (4.2280) ... .......ovuurnnnnn, o
DECAL (4.2280) ... .......covureunnn... .
BUSHING, 1°X3/4* RED. (12.9570)... ......\
PLUG, 1” PIPE (12.9550) . ... ... :. e\
BOLT, 3/8°-16X1” (12.8001)..... .. .........
BOLT, 3/8"-16X1 1/4° (12.9001) ... ....... /.
BOLT, 3/87-24X3 1/4" (12.9001)... ...... /.

WASHER, 3/8” FLAT (12.9190)..... .....
LOCKWASHER, 3/8" (12.9200)..... ..../ ....
NUT, 3/8"-24 HEX. (12.9120).......... /.. ...
* NOT SERVICED, COMPONENTS ARE
AVAILABLE, FOR REPLACEMENT USE
ASSY. NUMBER IN PARENTHESES, PL
{2) 128003 AND (2) 5111798,

* NOT SERVICED, COMPONENTS A
AVAILABLE. FOR REPLACEMENT
CONVERT TO TYPE 152 FOR LD ZNGINE,
TYPE 153 FOR RB ENGINE.
+ OBSOLETE.

ADAPTOR, OIL FILTER/COVER

ADAPTOR 6,8VE3 (MOWUNTING) ...... .........
{CANTED INBOARD 1 .
BOLT, 3/8"-16X1 143* (128001 ... ..........

77 GENERAL MOTORS CORPORATION

MPC ENGINES

AR
AR
4
4
4
4 4
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DETROIT DIESEL

..FIG ...

1A

1A
1A

1A

1A
1A
1A
1A

1A
1A
1A
1A

1A

4.1000C OIL PRESSURE REGULATOR

PART
NUMBER ............ NAME AND DESCRIPTION .........

4.1690 - SPRING, OIL PRESSURE REGULATOR

5126436 SPRING,2,4-53,6V53 (ORANGE STRIPE). ........
(4.1260)

5121309 * SPRING,2,3,4-536V53 ........ ..............

5126436 WSPRING,234-536V53 ........ ..............
(ORANGE STRIPE) (4.1260)

5132706 SPRING,8V53 (BLUESTRIPE)...... ...........
“-FHRU-2D-4+3568,3D4254—
404 0266D-365F—
Q-EREECTIVEWITH 20.13560,
30.4295.,.30.6027,-60-3858.—

4.1700 - VALVE, OIL PRESSURE REGULATOR

5177777 4 VALVE(4.4140) . .. ... ... ... ...,
5109804 # VALVEBV53 .. ........ ... .. ..iieninninn ..
5143021 VALVEGVE3............. ... .. ... ....u...
5132707 VALVEG6,8VE3....................cocvn....

£0-22443-NOT-SERUEED~FOR—
SERVUCE-REQUHREMENTS-JEE-8-14302+
PEYS-t1-613 622 7P

4.1710 - PLUG, OIL PRESSURE REGULATOR

5113667 PLUG............ .. ... i
6113667 +PLUG ....... ... ... .. . . i,
5109803 #PLUGEVE3 .............. ... ..ciiinnn..
5136227 & PLUGEVE3 . ............. ...coivninn, veen

+ THRU 6D-3857.

3 EFFECTIVE WITH 6D-3858, THRU

6D-22443, NOT SERVICED; FOR

SERVICE REQUIREMENTS, USE 5143021

PLUS (1) 6136227 PLUG.

& EFFECTIVE WITH 6D-10498.

4.1720 - GASKET, OIL PRESSURE REGULATOR PLUG
5177773 GASKET(4.4170)........... .cc.ivevinan..

COPYRIGHT 1977 GENERAL MOTORS CORPORATION
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5 3 MPC ENGINES DETROI!T DI
4N2000A OIL FILTER

Q N TYPES ..o e,
~ PART 1 1

L

3 ] 2
FIG ... NUMBER ......... .. NAME AND DESCRIPTION ......... 7l1]el1lsl1]el2]0 2
7ls|3lslelolalo]3 2
1 4 0 1 0 0

4.2486 - SPRING, ON\ FILTER BY-PASS VALVE /
5134877 SPRING.3-53. N\ .. ooooosn o / 1

4.2488 - PLUG, OIL FILTER BY-PASS VALVE - /
5134456 RETAINER353 ....N\..ovvr oo, 1
160221  SCREW, #12.24X1/2\PAN HD. 0o 1
CR/RECESS (12.9025)

—

I Y
y 7 \
' ;
/ =
3

ngg 19787 OF 4.2000A COPYRIGHT 1877 GENERAL MOTORS CORPORATION




DETROIT DIESEL . : 5 3 MPC ENGINES
4.2000A OIL FILTER

Y ®

2 2 2
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 212022 3/2(3
_ 1/2(5;2 5|38
4 6 6
4.2240 - FILTER ASSY., OIL
SEE ASSEMBLY BREAKDOWN PAGES AS
INDICATED BELOW.
5181797 # FILTER ASSY.6,8V53 (PAGEA1).... .......... 1 1
(5147683) _
51265384 # FILTER ASSY.4-53,6V53 (PAGEB1).. .......... 1
S/00800 (5147683 :
5434392 FILTER ASSY.4-53,6,8V53 (PAGEB1). ......... 1 1. 1 1 {1
(PAGE C1)
5134406 FILTER ASSY..4-53 (PAGEB1)................. 1
5196393 FILTER ASSY.6V53 (PAGEB1)..... ........... 1
5134393 * FILTER ASSY.,.2,3-53 (PAGEB1).... ........... 1
(5100757) (PAGE C1)
5137669 # FILTER ASSY.6V53 (PAGEC1)..... ........... 1
(5147683) :
5575213 DECAL(4.2280)............c..ovvuuennnen... 1 1
5573162 DECAL (4.2280)................c..ccuvnun... 111 EENENEREREEE
179839  BOLT, 3/8”-16X17(12.9001) .. ... ............ 4
186619  BOLT, 3/8”-16X1 1/8” (12.8001) ... .......... 4
186679  BOLT, 3/8-16X1 1/4" {12.8001)... .......... 4
186612  BOLT, 3/8”-16X1 3/8” (12.9001) ... .......... 4
/966 28 454906  BOLT, 3/8"-16X1 172" (12.8001) . .. ... ... 000, 4|4 4
181370  BOLT, 3/87-24X1 1/4" (12.9001) ... .......... 4 4
103341  WASHER, 3/8” FLAT (12.9190)..... .......... 44 444
103321  LOCKWASHER, 3/8" (12.9200}..... .......... 4lalalalalalalala
102635  NUT, 3/87-16 HEX. (12.9120)................. 4
117049  NUT, 3/8"-24 HEX. (12.9120)................. 4 4
AVAILABLEFOR-RERLACEMENT. .
YSE-ASSY, NUMBER IN PARENTHESES
RLUS (2} 128003 AND (2) 5111798
~NOF-SERVICED-COMPONENTEARE
AVAULABLE-EOR-COMRLETE
(RERLACEMENT USE-ASSY—NUMBER—
BRARENFHESES———
4.2291 - ADAPTOR, OIL FILTER COVER
5108768 ADAPTOR,3,4-53 (MOUNTING)...... .......... 1 1
5129617 ADAPTOR,6V53 (MOUNTING)....... .......... 1
5127268 ADAPTOR,6V53 (MOUNTING) ....... .......... 1
426368  BOLT, 3/8"-16X3/4" HEX. SKT. HD. ............ 4
(12.9027)
186679  BOLT, 3/8"-16X1 1/4” (12.9001)... .......... 4
454906  BOLT, 3/8"-16X1 1/2” (129001} ... .......... 4 4
103341  WASHER, 3/8” FLAT (12.9190)..... .......... 4
103321  LOCKWASHER, 3/8" (12.9200)..... .......... 4 4
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 9 OF 4.2000A
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5 3 MPC ENGINES DETROIT DIESEL
4.2000A OIL FILTER -

' T AN TYPES L
/ PART 2 2 2 2 2 2
LFIG...NUMBER ............ NAME AND DESCRIPTION ......... 2j2l212tt21213}12{3)213
112|5|20/7/|2|2{3[5[3]8
4 8 9 4 6
4.2293 - GASKET. OIL FILTER COVER ADAPTOR
5121205 GASKET (MOUNTING ADAPTOR) (4.2350). ...... 1] 1 111 1 1
5128486 GASKET,6V53 (MOUNTING ADAPTOR).......... 1 1
(4.2350)
4.2350 - GASKET, OIL FILTER ADAPTOR
3A B121205 GASKET,3-53 .....uures cetenerannnannns 1
4.2388 - HOUSING, OIL FILTER BY-PASS VALVE
5134301 HOUSING,353 . ... cuvveene oieennnnenanns 1
186679  BOLT, 3/87-16X1 1/4" (12.8001) ... .......... 2
186283  BOLT, 3/8"-16X3 1/2° (12.9001) ... .......... 1
450617  BOLT, 3/8"-16X3 3/4” (12.8001) ... .......... 1
103321  LOCKWASHER, 3/8° (12.9200) .. ... .......... 4
42389 - GASKET, OIL FiLTER BY-PASS HOUSING
5123932 GASKET,353(4.2350).. ... .0 «vuurerrnnnnns 1
4.2400 - VALVE, OIL FILTER BY-PASS
5133431 VALVE3-63(4.2485)......... «vouvrrrennnn. 1
5134477 SPRING (8.2486) .. ... .. ..oo e, 1
5134456 RETAINER (4.2488).......... .00uviirrnnnnn. 1
160221  SCREW, #12.24X1/2" PAN.HD. . .... ........ 1
CR/RECESS (12.9050) .
4.2440 - BRACKET, OIL FILTER MTG.
5134768 BRACKET.BVE3 ... .....ovvnvrimmannnnnnnn ) 1
5137701 BRACKET.6VB3 ...........v oo, 1
5137739 BRACKET,6VB3......covunn e, 1
5126118 BRACKET.3-53 .......ovviveninennnnnnnn., 1
5137965 BRACKET4-53 ........ovveieininnnnnnn, 1
5173144 SPACER (13/32°X3/4"X1 13/16").... ........ 2
(4.8040)
180121  BOLT, 3/8°-16X7/8" (12.9001) . ... .....v..... 2
186619  BOLT, 3/8"-16X1 1/8” (12.9001)... .......... 2
186679  BOLT, 3/8°-16X1 1/4” (12.9001)... .......... 3
464908  BOLT, 3/8”-16X1 1/2°(12.9001) ... .......... 2
2156510  BOLT, 3/8"-16X5 3/4” (12.8001)... .......... 1
181374  BOLT, 3/8"-24X1 1/2" (128001} ... .......... 1
186658  BOLT, 3/87-24X5 1/2" (12.9001)... .......... 1
PAGE 10 OF 4.2000A COPYRIGHT 1977 GENERAL MOTORS CORPORATION
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/.

DETHOIT DIESEL 53 MPC ENGINES/
4.2000A OIL FILTER //
..................... TYPEs............../.......
PART 2 2 2 2 2) '
.FIG...NUMBER .\,......... NAME AND DESCRIPTION ......... 2|2)2]2(22|3|2|3}2]3}/
1(2|6|2]7|2|2]3|56]|3]s8s,
4 6 9 4 6 /
4.2440 - BRAEKET, OIL FILTER MTG.
186725 -13X1 1/2* (12.9001) ... .......... / 2
186631  BOLT, 1/2°N3X2 1/4* (12.9001) ... .......... 1
120394  WASHER, 3/A¢ FLAT (12.9190)..... .......... 2 |
103321  LOCKWASHERN3/8" (12.9200)..... .......... AR 4
103323  LOCKWASHER, W2" (12.9200)..... .......... / 2

4.2470 - SUPPORT, OIL FILFER MOUNTING BRACKET /

6137702 SUPPORT,6V53......\...........c.ouivn..
186627 BOLT, 3/87-24X1" (12900%)..... ............
179886 BOLT, 1/2"-13X1 5/8" (12.
103321 LOCKWASHER, 3/8" (12.9209)..... ..........
117049 NUT, 3/87-24 HEX. (12.9120) \...............

o

—

=
[N
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LRG L.

PAGE
SEP.,

PART

4.4336 -

5187150
5178706

4.4345 -

51656244
5167702
5181325
5173022
186629
103320
123197

4.4360 -
1613257

NUMBER ..

(9.1587)

ENGINES
4.4000A OIL COOLER

e\ e NAME AND DESCRIPTION .........

HOSE,
OIL INL

1.D.) (8.380

ARINE GEAR OR TRANSMISSION
(CONT'D)

CLIP,4-53 (7/8" TUBE) (
CLIP,6V53 (1" TUBE) (4.8
BRACKET, CLIP (4.8042) . .\, ... ..............
BRACKET, CLIP(5.5379) ...\, .. ......... ...,
BOLT, 5/16"-18X1" (12.9001N\ .... ...........
LOCKWASHER, 5/16" (12.9200)..... .........
NUT, 5/16"-18 HEX. (12.9120) . \, . ............

SWITCH, TRANSMISSION OIL T
SWITCH(7.4130)........... .. ... \ocvennn.

10 OF 4.4000A

1977

DETROIT DIE

..................... TYPES .o/
3 3 3 3 3 _
3{3{s|3|s/3|7|3[{7|3|8]3
s|lal1]/5|8|5|e{7|8|8)5]9
1 2 9 7 /o/ 4
1/2
/4 4
4
111
/ 1 1
2|2
2|2
/ 2|2
// 1111]1
\
\,
h%
\
\\
.
N
\.“
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DETROIT DIESEL 5 3 MPC ENGINES
4.4000A OIL COOLER

PART 4
..FIG.. .NUMBER ............ NAME AND DESCRIPTION ......... 0

4.4001 - CORE ASSY. OIL COOLER

8601323 CORE ASSY. 263 (4PLATE}...... ............ 1
4A 8501328 CORE ASSY.,3-63 (6 PLATE)...... ............ 1
8502549 CORE ASSY.3-53(6PLATE)...... ............ 1
4A 8502546 * CORE ASSY.4-53,6V63 (B PLATE}... .......... 1
8634392 CORE ASSY.8V53 (8 PLATE) (CUPRO-.. ........ 1
NICKLE)
8602646 CORE ASSY.453(BPLATE)...... ............ 2
4C 8629879 CORE ASSY.6VS53 (10 PLATE)..... ........... 1
4C 8529880 CORE ASSY..6V53 (14 PLATE)..... ........... 1
48,C 8614600 CORE ASSY..4-63,6V53 (12 PLATE)-... ......... 1
4B 8528885 CORE ASSY.6,8VE3 (16 PLATE)............... 111141 1
86534100 + CORE ASSY.8V53 (16 PLATE)..... ........... - 1
179816 BOLT, 5/16"-18X3/4" (12.8001).... .......... - 8
6133639 WASHER, 13/8”........... .......... e 4
103320 LOCKWASHER, 5/16" (12.9200)..... ......... 8
5133638 NUT, 13/8"16HEX.......... .........0on.. 4
° NOT SERVICED, FOR TYPE 427 CONVERT

TO TYPE 437.

+ OBSOLETE

4.4030 - GASKET, OIL. COOLER CORE, INNER

4ABC 5150166 GASKET,4-536V53......................... LI T T I N O Y A O O D B (O O O B 4
5138127 GASKET,BVE3...................c.cviunnn. 1
5133619 GASKET,6VE3.................cciiiiinnnn. 4

4.4040 - GASKET, OIL COOLER CORE, OUTER 2 .
102506 CASAET #-53
4AB,C 51564215 GASKET.4-53,6VB3.......... .0 0. 1 1 1 1 1 1 1 1 1 11
5134818 GASKET,6VE3............ e e 1
5133637 GASKET.6VB3 ... ... .. i i, 1
B13B6173 + GASKET.8V53 . .. ... i e i, 1
+—OBSOLEFE

4.40650 - HOUSING, OIL COOLER

4A 5119461 HOUSING,3-63............ .........ovvuet. 111
5132649 HOUSING6VE3 ............................ 1
5133632 HOUSING6VB3 ....................ccou..n. 1

4C 6132703 HOUSINGBVE3 ....................cc.oun.. 1
5133339 HOUSING8VS3....................cccvnunn. 1
5119449 HOUSING, 2853 ............ ................ 1
5134224 HOUSING,BVB3 ....................cc.ovn.. 1 1
5134813 + HOUSING,8VE3 ............. ..., 1
5136619 * HOUSING,BVS3 .. ..................cuunn. 1
5116491 HOQUSING4-B3............ ........oun.. 1

COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 11 OF 4.4000A
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5§53 MPC

PART
..FIG ... NUMBER ..

4.4050 -

4AC 103647

5134178 4+ BRACKET.8V563

5188841

ENGINES
4.4000A OIL COOLER

HOUSING, OIiL COOLER
(CONT'D)

DRAINCOCK, 1/4" (12.9510) .. ... v'v'vvvvnnn..

5121182 PLUG, 1/4” SOC. HD. (12.9580)...............
113177 PLUG, 3/4” SQ. HD. (12.8650)................
6145013 PLUG, 3/4” SQ. HD. PIPE (12.9550) .. ..........
179828 BOLT, 5/16"-18X2 1/2" (12,9001} ... .........
- 4A 179830 BOLT, 65/16"-18X3" (12.9001)..... ...........
4A 186270 BOLT, 5/167-18X3 1/2" (12.9001) ... .........
4C 186650 BOLT, 5/16"-18X4 3/4" (12.9001) ... .........
215386 BOLT, 5/16"-18X6” (12.8001)..... ...........
4465697 BOLT, 5/167-18X6 1/2" (12.8001)... .........
179839 BOLT, 3/8"-16X1" (12.9001)..... ............
186822 BOLT, 3/8"-16X1 1/4”(12.9001) ... ..........
103340 WASHER, 5/16" FLAT (12.8190).... ..........
103341 WASHER, 3/8" FLAT (12.8190)..... ..........
4A,C 103320 LOCKWASHER, 5/16" (12.9200)..... .........
103321 LOCKWASHER, 3/8” (12.9200)..... ..........
~NOT-SERVIEEDUSE-tH-5+44366—
HOLSHNG-ANDINCLURE(1).5145013 2LUG
0850
4.4066 - GASKET, OIL COOLER HOUSING
5115396 GASKET,8V53 (TO RAW WATER PUMP) ... ......
4.4060 - COVER, OIL COOLER HOUSING
4B 5188862 COVER4-536,8v63.......... ..............
5186603 COVERGBV53.................. .. cocuivnnn.
6133636 COVERSBVE3.....................c.vvnunn.
5138126 + COVERBVE3 . ....................ceivunnn.
6133960 STUD, 5/167-18-24X9.60"L. (12.9117). ........
179822 BOLT, 6/167-18X1 1/2" (12.8001)... .........
446597 BOLT, 6/16"-18X6 1/2" (12.9001)... .........
103340 WASHER, 5/16" FLAT (12.8190).... ..........
4B 103320 LOCKWASHER, 5/16" (12.9200)..... .........
114483 NUT, 5/16°-24 HEX. (12.9120)................
+ OBSOLETE.
4.4100 - BRACKET, OIL COOLER HOUSING SUPPORT

............................

CLAMP . ...............
+ OBSOLETE.

PAGE 12 OF 4.4000A
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AR

DETROIT DIESEL

.................. TYPES oot
4 4 4

olelts]2l8]2]13]3|3(4

o|ls6|1]5 6

1 1 7 7 L“/

1 1
2
7
7
1 1
8
3{4[|6]86 3
3
2 1
1
3|8
2 2
AR|AR{AR]AR|AR}AR|AR|AR AR
2 2
1 1
1 1
1
1
1
3
5
3 8
8
AR AR| 3 8
3
1 1
1 1
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DETROIT DIESEL

..FIG ...

4A
4A
4A

4A
4A

4A
4A
4A
4A

4.4000A OIL COOLER

PART
NUMBER ............ NAME AND DESCRIPTION .........
4.4110 - ADAPTOR, OIL COOLER
5123414 ADAPTOR.3-53 .. ..o oo e,
5123413 ADAPTOR3.4-53... . . [l
5121227 ADAPTOR.2.3B3 ... ...\
5121182 PLUG, 1/4- PIPE SQ. HD. (12.9850) . . . ... "
186622  BOLT, 3/8-16X1 1/4” (12.8001) . .. ... .. "
9409215 BOLT, 3/8°-16X1 1/4° (12.8001) ... . ... . ..
186622  BOLT, 3/8°-16X1 1/4” {12.9001) . .. . ... ..
186612  BOLT 3/8°-16X1 3/8” {12.8001) . . .. ... ...
5157244 BOLT, 3/8°-16X1 3/4" (12.9001) . .. .. ... .. ..
179847  BOLT, 3/8"-16X2" (12.8001) .. ... ... .. .. "
103341  WASHER, 3/8" FLAT (12.9190) ... . ... 0"
103321  LOCKWASHER, 3/8° (12.9200) . . . .. . oooooo.
4.4115 . GASKET, OIL COOLER ADAPTOR TO BLOCK
5162904 GASKET.2:3453~...5/759%23 .. .. . .
5119286 GASKET3.4-53 . ... ... ... . . o i
5152904 GASKET 3453 .. ... ... ... e
5116416 GASKET 2.3-53 (5.1006) ... .. ... . . .
4.4211 - CONNECTION, OIL COOLER WATER INLET
TUBE
5108605 ELBOW (5.3420) . ... ....... o \'\oooooor
5120540 GASKET . .. ...... . .. . . 0 o
186622  BOLT, 3/8- 16X1 1/4* (12.8007) . . . .. .
103341  WASHER, 3/8" FLAT (12.9190) .. ... ... .. .
103321  LOCKWASHER, 3/8" FLAT (12.9200) . . . ...\ ..
4.4242 - FLANGE, OIL COOLER WATER OUTLET
5141173 FLANGEG.BVE3 .. ..o oo
5138777 # FLANGE.8VS3 ....... . .o
179819  BOLT, 5/167-18X1 1/8* (12.8001) ... .. .. "
106327  BOLT, 5/16°-18X1 3/8" (12.9001) . . ... . ..
103340  WASHER, 5/16" FLAT (12.8190) .. .. . .. .. ..
103320 LOCKWASHER, 5/16° (12.9200) . . ... ... . ..
# NOT SERVICED; USE 5141173 FLANGE
AND INCLUDE 5141210 SEAL RING.
4.4244 . GASKET, OIL COOLER WATER OUTLET
FLANGE
5141210 SEAL RING.6,8V53 . ... ...\ oo
5138776 * SEAL RING.8V53...... . [ . il

* NOT SERVICED; USE 5141210 SEAL

COPYRIGHT 1977 GENERAL MOTORS CORPORATION
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ENGINES

TYPES . ... i
4 4 4
2143|4144
612[3|3({3414
7 7 4
1
1
4
4
2
4 6
2 3
1 -
1
1
1
2
2
1
1
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ENGINES DETROIT DI1E EL
4.5000A OIL FILLER

..................... TYPES ......... L
PART 7 4 5 5 6
.FIG ... NUMBER ......\.... NAME AND DESCRIPTION ......... 4 1 rt o
1 a4 5 5 7 7
8 5 3 5 7
4.5020 -
8B 5121068 STRAINER2Z,DE-53. ... .00 e, 1 /

5121412 STRAINER... N\ ... ... .o tiiiiii i, 1 /
4.5030 -

6113825 CHAIN........... .\ ... ...t 1 / 1
5198208 CHAIN,3-536V583 ... .\...... ............... 111
5198207 CLIP...... ... .. ...\ttt iiiann, 2|2
5146248 HOOK, FILLERCAP..... N\ ... ............... 2 2 2

4.5050 - GASKET, OIL FILLER TUB v
5116391 GASKET (1.5060)........... N\evvvrrrrnnn... ' / 1

HH

5117061 GASKET,2,3,4-53 (1.5040)
5168176 GASKET,4-53 (4.5007)
# FIG. 5A OF 1.0000.

® \
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DETROIT DIESEL

PART
. .FIG ... NUMBER

4.5000A OIL FILLER

4.5001 - TUBE, OIL FILLER

8B 5121051
5137391
5146907

TUBE2,3463....... ... ittt
TUBE 383 ... ... i i
TUBEBVE3 .............. it

5145208 + TUBEASSY..BVE3 . .........................

186622
5132387

103341
103321

4.5004

5145204
5147860
51746656
186625
120393
103320
123197

4.5005

5121052
5121057
5150829
179828
103320

45010

51173682

5108474

88 5120098

5126995

4.5020

88 5121068
5160147

+

BOLT, 3/8"-16X1 1/4” (12.8001) ... ..........
BOLT, 3/8"-16X1 1/4" NYLOCK ...............
(12.9001)

WASHER, 3/8" FLAT (12.8190)..... ..........
LOCKWASHER, 3/8” (12.9200)..... ..........
+ OBSOLETE.

BRACKET, OIL FILLER TUBE CLAMP

BRACKET, CLIP,6V63 (90 DEG) .... ...........
BRACKET,BVEB3 ............ ... .o,
CLAMP ... .. . i i
BOLT, 65/16”-18X7/8" (12.9001)
WASHER, 6/16" FLAT (12.9190}.... ..........
LOCKWASHER, 5/16" (12.8200)..... .........
NUT, 5/16"-18 HEX. (12.9120) . ...............
+ OBSOLETE.

ADAPTOR, OIL FILLER TUBE

BODY, 23463 ............ ... ...,
BODY.3-63(4.8060)......... ...............
PLUG, 7/8" CUP (4.8001)....................
BOLT, 5/16"-18X2 1/2" (12.8001)... .........
LOCKWASHER, 5/16" (12.9200)

CAP, OIL FILLER TUBE

CAP3-636VB3............ .c.iiiiiiiiinan,
CAPASSY. (TWIST) ......... ..o,
CAP ASSY.,2,3,4-53 (EXPANSION, 1.75”
DIA)

CAP ASSY. (EXPANSION, 1.50" DIA) .. .........

STRAINER, OIL FILLER TUBE

STRAINER,2,3,4-63
STRAINER,2,3,4-53

COPYRIGHT 1977 GENERAL MOTORS CORPORATION
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DETNHMOIT DIESEL
4.6000A DIPSTICK

..FIG ... NUMBER\...........
6A
6A
Z-9 1/87)
6A 5123938 * DIPSTICK,
6A
{
6A 5109564 + DIPSTICK,4
6A 5171148 DIPSTICK,3,4
Y-11/16", 2-18")
6A 5143409 + DIPSTICK,6VE3 (X-13
. 2.9%)
6A 5125561 # & DIPSTICK,2,4-63 (X-10.80",
Y-62°, 2-9.127
6A 5109252 ° + DIPSTICK,2-53 (X-10", Y-.
Z-97)
6A 5126946 & DIPSTICK,3-53 (X-7.30", Y-46"\,.. .......
Z-4.90"
6A 6126236 & DIPSTICK,4-53 (X-15.62", Y-.62", \ .......
Z-13.60%)
* NOT SERVICED, USE 5147080.
@ NOT SERVICED; CONVERT TO TYP|
+ NOT SERVICED, USE 5146680.
# THRU 2D-13699 IN TYPE 141.
& NOT SERVICED, USE 5147185.
. * EFFECTIVE WITH 2D-13700 IN TYPE
141.
4.6020 - GUIDE, DIPSTICK
6A 5121062 * ? GUIDE,2,34-63(11/8"L)..../........

51561430 GUIDE,6VE3 (1 172" L).. f e

137408 # * CONNECTOR, 7/16" INV.
(12.9460)
* EFFECTIVE WITH 2D-137
141,
? EFFECTIVE WITH 4D- )
# THRU 2D-13699 INTYPE 141.
* THRU 4D-9756

4.6030 - ADAPTOR, DJFSTICK

5121061 ADAPTOR,2/3,4-53 (8.50" DEV. L).. ......
A4-53(842" L)..............
,2-63 (8.32°L)....... ........

5125563 # ADAPTO
5109621 ° ADAPT!

COPYRIGHT 1977 GENERAL MOTORS CORPORATION
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5 3 MPC ENGINES DETROIT DIESEL
4.5000A OIL FILLER

.............. > TYPES.
PART 8 9 @; 1 1
7

FIG...NUMBER ............ NAME AND DESCRIPTION ......... 6 2 11111111
9 9 0f{2(1171}1
1 5 7 3 8
4.5030 - CHAIN, OIL FILLER TUBE
5113825 CHAIN......... ... ... . i 1t {1y1i1yp1i14
5146248 HOOK, FILLERCAP.......... ... .. ... ... ... 2]1212(1212121212(212
4.5050 - GASKET, OIL FILLER TUBE
#* 5116391 GASKET(1.85060)........... .. ..ottt 1
5120640 GASKET,6VE3(4.5007)........ ............. 111

# FIG. 5A OF 1.0000.
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PC ENGINES
4.6000A DIPSTICK

PART
..FIG...NUMBER .\ ......... NAME AND DESCRIPTION

4,6040 - %I)PSTICK

5173189 CLIP (9.1591)
5163503 BRACKET,\CLIP (4.3050)
51265630 PLUG, ANCMOR (7.7010)

1815687  BOLT, 1/4°-28X7/8" (12.9001)

120228 BOLT, 5/16"-18X5/8” (12.9001) . ... .......... 1

181333  BOLT, 5/16"-24%5/8” (12.9001) . ... .......... 1 111
179838  BOLT, 3/8"-16X7X8” (12.9001) .... ........... 1

120393  WASHER, 5/16" FMNAT (12.8190).... .......... 1 '

103341 WASHER, 3/8" FLAR(12.9190) . .... .......... 1

120392  WASHER, 3/8" (12.9%90).................... 1 1
120380 LOCKWASHER, 1/4” (12.9200)..... .......... 1 1
103320 LOCKWASHER, 5/16° (12.9200)..... ......... 1 1 111
103321 LOCKWASHER, 3/8” (12.8200)..... .......... 1

102635 NUT, 3/8-16 HEX. (12.9120) .. ... ............ 1 ,

121902  NUT, 1/2"-2B HEX. (12.9120L. .. .. .o e veen e 1

\
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DETROIT DIESEL

LWFIG ..

6A
68
6A
68
6A
68
6A
6A
68
6A
6A

6A
6A

4.6000A DIPSTICK

PART
NUMBER ............ NAME AND DESCRIPTION .........

4.6001 - DIPSTICK
5109258 + DIPSTICK,4-63 (X-18", Y-1", . .... ... ... ...,
A 2e+5-885 ——
53-94982-~ DIPSTICK,4-563 (X-14.50", Y-78", . J_/‘/‘é L 77

Z-12.92")

5136356 + DIPSTICK,6V53 (X-20", Y-1.16", ... ............
Z2-18.45")

5133486 ° DIPSTICK,6V53 (X-27.25",Y-46",.. ...........
Z-25.94")

5109254 + DIPSTICK,8V53 (X-13”, Y-140", ... ............
Z2-10.94")

5138270 * DIPSTICK,3-63 (X-14.25",Y-1.40", .. ...........
Z-10.79")

5162936 + DIPSTICK,6V53 (X-24", Y-88%,.... ............
Z-22")

5109262 + DIPSTICK,4-53 (X-19",Y-80", .................
Z-17.44%)

5142387 * DIPSTICK,8V53 (X-29.25",Y-1.38", .. ...........
Z2-26.62")

5109291 + DIPSTICK,6V53 (X-20", Y-1.75", ... ............
2-16.88")

5162835 DIPSTICK,6VS3 (X-11°, Y-1.16", ... ............
Z-9.40")

~~NOT-SERVUGED~J6E-5-146680—
NOT-SERUGCER S E-5-146670—

4.6020 - GUIDE, DIPSTICK

5121062 GUIDE(1 1/8" L).......... cooviiiinnn... .

5151430 GUIDE6,8VE3 (1 1/2" L) ...... ...ccuvun. ...

137408 CONNECTOR, 7/16” INV. FL. TUBE
(12.9460)

4.6030 - ADAPTOR, DIPSTICK

5142943 ADAPTOR ASSY..4-53 (11.32" DEV. L).
5143452 ADAPTOR ASSY.4-53 (12.10" DEV. L). ........
5140366 + ADAPTOR ASSY.6V53 {(15.68" DEV. L). ........
5140439 ADAPTOR ASSY..6V53 (26.02" DEV. L). ........
5134420 ADAPTOR ASSY.8V53 (6.88° DEV.L)..........
5196780 ADAPTOR ASSY.3-53(8.40" L)...............
51404786 ADAPTOR ASSY..6V53 (20.38" DEV.L).........
5142124 ADAPTOR ASSY.4-53 (15.00" DEV. L). ........
5147190 ADAPTOR ASSY.8V53 (25.04” DEV.L). ........
5143987 ADAPTOR ASSY.6V53 (11.29" DEV. L). ........
5138463 ADAPTOR ASSY.,6V53 {(24.12" DEV.L).........
5143777 ADAPTOR ASSY..6V53 (8.43”" DEV.L). .........
+ OBSOLETE

COPYRIGHT 1977 GENERAL MOTORS CORPORATION

PC ENGINES
TYPES ... vteiieeeiaaiins ’
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MPC ENGINES DETROIT DIES/.,E’L

/

4.7000A OIL PAN

LWFIG ... NUMBER ............ NAME AND DESCRIPTION

7A 5145014 8* PIPE {12.9550)
7A 5145012 PLUG, 1)Q" PIPE SQ. HD. (12.9550)
7A 5138621 PLUG, 18 MM. X 1.5 MM. (4.7090)
7A 5142549 PLUG, 3/4" RIPE SQ. SOC. HD
(12.9550)
7A 5103187 PLUG, 3/4" PIPK HEX. HD. (12.95560). .....,.... 1 1 111 1
4.7090 - GASKET, OIL PAN\ DRAIN PLUG /
840277  WASHER (18- MM) ... N\ .. .t et 1 /

4.7120 - COVER, OiL PAN

5139344 COVER....................
179816 BOLT, 5/16"-18X3/4° (128001 N\... .......... 14 14
103320 LOCKWASHER, 5/16" (12.89200) . .\.. ......... / 14 14.

4.7130 - GASKET, OIL PAN LOWER

5128497 GASKET .........ivviiiviiininne Noenns / 1 1

ngs 192727 OF 4.7000A COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 53 MPC ENGINES
4.7000A OiL PAN

..................... TYPES ...t
PART 4 4 4 5 15 5
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 2|(4l8j4i9|5}0 @ 111513
1l2/618j2(o0|l8|1}4]l2]0
7 7 \y 8
4.7001 - PAN, OIL
7A B137298 @ PAN, 6V-53 CAST . . ..o e 111
7A 5138961 PAN, 453 CAST ....iiiins vereeeeeennnnnns 1
7A B139041 PAN, 453 CAST ..ottt e, 1
7A 5132695 PAN,4-53 CAST ...\ o'vieer veernennnnnnns 1
7A 5142663 PAN, 8V-B3 CAST ..o oieers ieeeianennnn. 1
78 5142768 PAN, 353 STAMPED ..........covvurenunn... 1
78 5142880 PAN, 363 STAMPED ...........ccvvveuvnn... 1
7A 6144229 PAN, 353 CAST ... omnnens vereeennnnns 1
78 5144109 ®PAN, 363 STAMPED . .. ......ovvinreeannnn. 1
5144140 £ PAN ASSY., 453 STAMPED . ...... ........... 1
5133863 BRACKET (TO INLETELBOW) . ..... ........... 1
452720  INSERT, 7/16"-14X7/8° (12.9118) ... ......... 4
186618  BOLT, 5/16"-18X5/8” (12.8001).... .......... 1
5148438 BOLT, 5/16"-18X3/4" (W/LW) (4.7120). ....... 20 20
186625  BOLT, 5/16”-18X7/8” (12.9001)}.... .......... 16
5148437 BOLT, 5/16"-18X 1" (W/LW) (12.9001). ........ 24{20
179819  BOLT, 5/16"-18X1 1/8" (12.9001) ... ......... 6
5148438 BOLT, (5)/)16'-1sx1 /4" (W/AW). ... .......... 24|24 24 20
{12.9001
186624  BOLT, 5/16"-18X1 1/4” (12.9001}... ......... 6
5148439 BOLT,5/16"-18X13/8" (W/LW).... .......... 22
{12.9001)
179823  BOLT, 5/16"-18X1 5/8" (12.9001) ... ......... 20
426444  BOLT, 5/16"-18X3 1/4” (12.9001) ... ......... 16
272546  BOLT, 5/16°-18X5 1/4” (12.9001) ... ......... 7
186726  BOLT, 1/2°-13X1 1/2" (12.9001) ... .......... 2| -
103320 LOCKWASHER, 5/16" (12.9200)..... ......... AR AR|AR
103329 LOCKWASHER, 1/2°(12.9200)..... .......... 2
B-NOT-SERVUGEDHIJSE-S-146840-AND-
ANCLUDE (1) 5118266 GASKET22)-
# INCLUDE ITEMS IN 4.5000A, TYPE 97.
+OBSOLETE-
4.7030 - GASKET, OiL PAN TO BLOCK
7A 5198187 GASKETSET.8V-53 .......... .covuvnrnnn. 1
7A 5196080 GASKET SET, 463 ... ..o vrvmemannnnnn.. 1111
7A 51960681 GASKET SET, 6V-63.........0 vovmenannnnnn. 1 1
7A 5198295 GASKET SET, 6V-53.......... c0o'veuennnnn.. 1
7A 5116256 GASKET, 3-53....... it iiteemmnannnnnn, 1 1
6143271 GASKET, 3-53........00vv ivrinnernnnnnnnn. 1
7A 5116267 GASKET, 4-53 .........00o vierirnannnnnnn. 1
4.7045 - BAFFLE, OIL PAN
51427686 BAFFLE, OILPAN ...... ..., 1
5142764 SEAL OILPANBAFFLE ... ..... ..ouvvnuunn.. 1
5142766 SUPPORT, OILPANBAFFLE....... ........... 1
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 23 OF 4.7000A
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5

..FIG ...

7A
7A

7A
7A

PAGE
SEP.,

3

MPC

PART
NUMBER

4.7046

186629

179816
103320
123197

4.7080

5121182
5145014

51425648
5178994
5103187

4.7100

5122206
187396
142269
142767
5121825

111316
112304

4.7101
5151189
186827
103321
117049

4.7112

5173022

ENGINES
4.7000A OIL PAN

- BAFFLE, OIL PAN
(CONT'D)

BOLT, 6/16°-18X1” (TO SUPPORT) ... .........
(12.9001)
BOLT, 5/16"-18X3/4" (12.9001) . ... ..........
LOCKWASHER, 5/16* (12.9200) .. ... .........
NUT, 5/16°-18 HEX. (TO SUPPORT) ... .........
(12.9120)

- PLUG, vIiL PAN DRAIN

PLUGS ARE OPTIONAL WHEN MULTIPLE
QUANTITIES ARE SHOWN IN SAME TYPE.

PLUG, 1/4" PIPE (12.9550) . ... .......ccouun..
P L e s e e s s
PLUG, 1/2" PIPE SQ. HD. (12.9550) . .$7/ 5 2/4%.
PLUG, 3/4 PIPE (12.9580) . .. ... .....cuuvun..
PLUG, 3/4” PIPE (MAGNETIC) . ... ............
PLUG, 3/4" PIPE HEX. HD. (12.95650). ..........

- TUBE, OIL PAN DRAIN

° HOSE, #8X21 L. (12.4070)(5129157). ........
COUPLING, 3/8" PIPE (12,9580} .... ..........
BUSHING, 1/2°X3/8" RED. (12.9570).. ........
BUSHING, 3/4°X3/8~ RED. (12.9570) .. ........
FITTING, 1/2° HOSE 3/8"P.T. .... ............
(12.4090)

ELBOW, 3/8" STREET 90 DEG. (12.9390) .......
PLUG, 3/8" PIPESQ.HD.BRASS .... ..........
(12.9550)

* NOT SERVICED; STANDARD LENGTH HOSE

IN PARENTHESES WIiLL BE PROVIDED.

- CLIP, OIL PAN DRAIN TUBE
CLIP,3/4 TUBE (4.8040)...... ..............
BOLT, 3/87-24X1° (12.8001)..... ............
LOCKWASHER, 3/8" (12.9200)..... ..........
NUT, 3/87-24 HEX. (12.9120).................
- BRACKET, OIL PAN DRAIN TUBE
BRACKET (6.5379).......... .. .vvvvninnnn..

24 OF 4.7000A

1977

DETROIT DIESEL

..................... TYPES ... e
4 4 4 5 5 5
2{4]18({419|5]0¥Y5Y11{5)3
1|1]2|6j8|2|0{8}114]|2]|0
2 7 7 0 8
1
7
8
6
111
21111
1 21112
211 311
1 1
1 111
11111
11111
t{1]1
17111
2122
1] 1)1

-t
-
-

PRI Sy
-t
— ah —t b
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DETROIT DIESEL 53 MPC ENGINES
4.7000A OiL PAN -

..................... wpss.
PART 4 4 4 5 5 5
LFIG...NUMBER ............ NAME AND DESCRIPTION ......... 2l4|8({4|{9]{5]0}5]1]5|3
1]2]6|8j2j0oj8|1]a[2!0
2 7 7 0 8
4.7120 \ COVER, OIL PAN //
B139384 COMER . ...ttt e, )//
5142483 @ COVERNSIDE) . . .. oo oo e | 1
5162680 Nt e e - 1
5142549 , 8B50). ... 1
179816 BOLT, 5/16"-18%3/4” (12.9001).... ...... 14114
179837  BOLT. 3/8"-16X3 900N . ... e 12
186679  BOLT. 3/8"-18X1 1/%(12. o 2
103320 LOCKWASHER, 5/16° [I.9200) .« . ......... 14114
103321 LOCKWASHER, 3/8" {12.9300Y7 . ... .......... AR
@ NOT SERVICED, USE 6 AND
INCLUDE (1) 51450
4.7130 - GASK
5126497 JBASKET . ..o \ooeeeeeeei . R
5125201 GASKET ...ttt et N 1
{

COPYRIGHT 1977 GENERAL MQTORS CORPQRATION PAGE 25 OF 4.7000A
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DETROIT DIESEL 53 MPC ENGINES
4.8000A VENTILATING SYSTEM

..................... CPES © o oo
. PART 4 4 4 m 5 5
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 4{4|514i6(4|9]5]|4]5]|8
1486|6371 1p4311]7]56
6 2 3 3 7
4.8050 - BODY, BREATHER
5134318+ BODY. BV53 .. ..ottt 1 1
5121057 BODY, 353 . ... .. it 1
5114283 BODY. 453 ... ... 1 111
88 5121057 BODY ASSY., 3-53 (INCLUDES INTEGRAL . ...... 1
BREATHER TUBE)
186647  BOLT, 1/47-20X17 (12.9001) .. ... oo, 3 : 3
179802  BOLT, 1/4"-20X1 5/8” (12.9001) ... .......... 4 _ 4
179828  BOLT, 5/16"-18X2 1/2° (12.8001) ... ......... 2
186619  BOLT, 3/8"-168X1 1/8” (12.9200) ... .......... 414
120392  WASHER, 9/32" FLAT (12.9190) . ... .......... 7 7
103320 LOCKWASHER, 5/16" (12.9200} . .... ......... 2
103321 LOCKWASHER, 3/8” (12.8200)..... .......... 414
+ OBSOLETE
48055 - SHELL, BREATHER v
8D 2443795 COVER, 8V53 . ... i tnes i, ‘ 1
8D 2443793 CLAMP, 8V53 ... ..o e, 1
4.8057 - GASKET, BREATHER SHELL COVER
5179282 GASKET, 8V53 (BETWEEN BREATHER ASSY. .. ... 111
AND BODY)
‘ 4.8060 - FILTER UNIT, BREATHER OIL SEPARATOR
‘ 5137183 FILTER, BVB3 ... ...ttt oot 1 1
5104007 FILTER, 3.4-53 . ...ttt ettt e, 1
5119481 FILTER, 8V53 ... .. ..ovirs oeeeeeieaennnn, 1
8D 5101760 ELEMENT, BV53 . .........00 tvrmennnnnn. 1
8D 5132042 SCREEN, 8VS3 .. .......0o' e, 1
8D 5131951 RETAINER, 8V53 . ... .00 v, 1
4.8070 - GASKET, BREATHER BODY
5132774 GASKET, 8VB3 .. ... .0es e, 1 1 1
5183199 GASKET, 4-53 .. .. ... uit i, 101
8D 5144038 GASKET, 8VE3 ... ...t e, 1
4.8175 - HOSE, BREATHER EXTENSION PIPE
5130140 HOSE (1"1.D.) (FORMED ELBOW) . ... ........... 1 2
5112181 * HOSE (1 1/27ID.X23/4"L) . ... ooveannnn. 1 1
(5163930) (9.1601)
COPYRIGHT 1977 GENERAL MOTORS CORPORATION : PAGE 17 OF 4.8000A
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53 MPC

PART

..FIG ... NUMBER

4.8175

5130140
5114449
5129064
5121764
5145513
5145511
5145512
5142594
5130627
272857

5186840
111609
2337379
. 5186840
272859
5186841

4.8183

5145197
5143815
179839
103321

4.8190

5145441
5145440
51456013

48196

5144203
5124012
179796
120392

PAGE

SEP.,, 1977

ENGINES
4.8000A VENTILATING SYSTEM

HOSE, BREATHER EXTENSION PIPE
(CONT'D)

HOSE (171.D.) (FORMED ELBOW) . ... ...........
HOSE (1"1.D.X5"L) (5118149) . ... ............
HOSE (7/871.D.)(4.8001) . ....................
HOSE (1 1/4°1.0.X1 3/4"L.) (6120022) .........
HOSE (7/8°X20"L)) (4.8005) (5168721) .........
HOSE (7/8"X17°L)(6169721) . .... ...........
HOSE (7/8*X15) (§169721) ....... ...........
HOSE (16"°X3 1/2") .. ... coiii i iiiii et
HOSE (1 1/8"X4 5/16")(3.6505) ... ...........
CLAMP, 17 HOSE, SPRING TYPE .. ... ..........
{12.9660)

CLAMP, 1" (12.8660)
CLAMP,
CLAMP,

13/16" HOSE (12.9660).... .........
1 1/2” HOSE (12.9660) .... ..........
CLAMP, 1 1/2" (129660) ... .................
CLAMP, 15/8"{12.8600)....................
CLAMP, 2 1/2" HOSE (12.9660).... ..........
* NOT SERVICED; STANDARD LENGTH HOSE

IN PARENTHESES WILL BE PROVIDED.

BRACKET, BREATHER EXTENSION PIPE

PIPE,BVB3 ... ... . e
SUPPORT, 8VB3 ............ ... iiiiiannn...
BOLT, 3/8"-16X1"(12.8001)..... ............
LOCKWASHER, 3/8" (12.9200)..... ..........

TUBE, BREATHER TUBE TO DRAIN TANK

PIPE,OILDRAINBVE3 ........ ..............
PIPE,SODEG.8V53......... ...............

COVER, BREATHER HOLE

COVER, 8V63 (TOGOVERNOR) . . ..............
ELBOW, 8VB3 ... ....... .. .. ... i
BOLT, 1/4"-20X7/8" (12.8001)
WASHER, 1/4" FLAT {12.9190)

18 OF 4.8000A

DETROIT DIESEL

5 5
419§514(518
TN1Ff3|11171{5
3 3 7

111
1
1
2
1
2
1
2
6
2
1 14
2
1
2
2
: ®
2
2
3

1

1

717

717
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GROUP NOMENCLATURE

. 1.0000 ENGINE (less major assemblies) 5.0000 COOLING SYSTEM
‘ 1.1000 Cylinder Block 5.1000 Fresh Water Pump
1.1000A Air Box Drains 5.1000A Fresh Water Pump Cover
1.2000 Cylinder Head 5.2000A Water Outlet Manifold and/or Elbow
1.2000A Engine Lifter Bracket 5.20008 Thermostat
1.3000 Crankshaft, Oil Seals cnd stabilizers 5.2000C  Water By-pass Tube

5.3000A Radiator

1.3000A Crankshaft Front Cover .
1.30008  Vibration Damper 2333831 Water Connections
1.3000C Crankshaft Puiley 5.4000B Fan Shroud
1.30000 Crankshaft Pulley Belt 5.5000A Heat Exchanger or Keel Cooling
1.4000A Flywheel 5.6000A Raw Water Pump
1.5000A Flywheel Housing 5.7000A Water Filter
1.50008 Flywheel Housing Adaptor
1.6000 Connecting Rod and Piston 6.0000 EXHAUST SYSTEM
1.7000 Camshaft and Gear Train 6.1000A Exhaust Manifold
1.7000A Balance Weight Cover 6.2000A Exhaust Muffler and/or Connections
1.70008 Accessory Drive
1.8000 Valve and Injector Operating Mechanism 7.0000 ELECTRICAL—INSTRUMENTS
1.8000A Rocker Cover 7.1000A Battery Charging Generator
7.2000A Battery Cables
7.20008 Avutomatic Starting
7.3000A Starting Motor
7.4000A Instruments
2.0000 FUEL SYSTEM 7.40008 Tachometer Drive
2.1000A Fuel Injector 7.4000C Shut-off, Alarm and O.S. Governor
2.2000 Fuel Pump 7.5000A Power Generator
2.2000A Fuel Pump Drain 7.6000A Control Cabinet
2.3000A Fuel Filter 7.7000A Wiring Harness
‘ 2.4000 Fuel Manifold and/or Connections 7.8000A Air Heater
. 2.4000A Dual Fuel System 7.10000A  Hydraulic Governor Solenoid
2.5000A Fuel Lines and Fuel Cooler
2.6000A Fuel Tank 8.0000 POWER TAKE-OFF
2.7000A Mechanical Governor 8.1000A Power Take-off und/or Clutch
2.8000A  Hydraulic Governor 8.3000A  Torque Converter
2.9000 Injector Controls 8.30008 Transmission Lines

2.9000A Throttle Controls
9.0000 TRANSMISSION AND PROPULSION
9.1000A Hydraulic Marine Gear
9.2000A Reverse and Reduction Gear (mechanical)
9.3000A Power Transfer Gear

3.0000 AlIR . SYSTEM 9.4000 Transmission—Highway
3.1000A Air Cleaner and/or Adaptor 9.7000 Transmission— Off-highway
3.2000A Air Silencer : 9.9000 Transmission—Rail Car
3.3000A Air Inlet Housing
3.4000 Blower 10.0000 SHEET METAL
3.4000A Blower Drive Shaft 10.1000A  Engine Hood
3.40008 Blower End Plate Cover
3.5000A Turbocharger and Intercooler 11.0000 ENGINE MOUNTING

11.1000A  Engine Mounting and Base
12.0000 MISCELLANEOUS

4.0000 LUBRICATING SYSTEM 12.2000A  Bilge Pump
4.1000A Oil Pump 12.3000A  Vacuum Pump
4.10008 Qil Distribution System 12.4000A  Air Compressor
4.1000C Oil Pressure Regulator 12.5000A  Hydraulic Pump
4.2000A Qil Filter :gmg ges;:ir:'e Starter

. - , . ir Starter
‘ 4.3000A  Oil Filter Lines 12.6000C  Cold Weather Starting Aid

4.4000A Oil Cooler and Marine Gear Lines 12.60000 Hydraulic Starter

4.5000A o“l F“"e' 12.6000E  Hydraulic Starter Accessories
4.6000A Dipstick 12.8000A  Supplies

4.7000A Oil Pan 12.80008 Fabrication Material
4.8000A Ventilating System 12.8000C Se:vice Kits



DEROTOISEL  saenanes

5.2035 5.2160

FIG. 1A TYPICAL COOLING SYSTEM (In-line Engine)

FIG. 1B TYPICAL COOLING SYSTEM (V-Engine) S

© 1977 General Motors Corp. - Figs. 1A & 1B of 5.0000 Sept., 1977



DETROIT DIESEL  enanes

5.1031

5.1130

13002

5.2165

FIG. 3A THERMOSTAT FIG. 3B THERMOSTAT
(V-Models) (In-line Models)

Sept., 1977 Figs. 2A, 3A & 3B of 5.0000 © 1977 General Motors Corp.



DETRONTOIESEL £3 ENGINES

54100 5.4150 5.4235 5.4100

5.4140

FIG. 4B FAN SHAFT & PULLEY

5.4180

© 1977 General Motors Corp. Figs. 4A & 4B of 5.0000 Sept., 1977



5.4025 5.4150 5.4110

FIG. 4C FAN SHAFT & PULLEY

‘DETROIT DIESEL N
s/
54235 /80/

Sept., 1977 Fig. 4C of 5.0000

© 1977 General Motors Corp.



DETROIT DIESEL )  saenaimes

5.3432 6.1001

FIG. 5B TYPICAL HEAT EXCHANGER COOLING SYSTEM (V-Model)
© 1977 General Motors Corp. Figs. 5A & 5B of 5.0000 Sept., 1977




- UCINUH DIESEL | . 53 ENGINES

5.5050 5.5025 5.5027 5.5570

5.5028 5.5030 5.5550

6.1001

5.3323

5.3312

) P 551
5.5460 5.5035 5.5003

FIG. 6A HEAT EXCHANGER (In-Line Models)

Sept., 1977 Fig. 6A of 5.0000 © 1977 General Motors Corp.



UETRUN DIESEL

53 ENGINES

5.5050  5.5025 5.5027 5.5030 5.5550

5.3026 5.5570

~ 5.5050 5.5003 5.2160.

\\

5.5440 5.5460 5.5030 5.5010

4.4330 4.4335

FIG. 6B HEAT EXCHANGER (V-Models)

P 552

© 1977 General Motors Corp. F ig. 6B of 5.0000

Sept., 1977
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DEROITOIESEL ./‘ 53 ENGINES

5.5440

5.5470

5.2160

FIG. TA TYPICAL RAW WATER PUMP INSTALLATION (In-line Engines)

55140 55001

5.5190

5.2160

5.5377

5.6001

FIG. "B TYPICAL RAW WATER PUMP INSTALLATION (V-Engines)

Sept., 1977 Figs. TA & 7B of 5.0000 © 1977 General Motors Corp.
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'DETROIT DIESEL

53 ENGINES

5.6010

5.6160 5.6012 5.6035

5.6130 5.6176

5.6413

5.6410 5.6320 5.6140 5.6120

5.6200

5.6173 5.6170 5.6035

FIG. 8A. RAW WATER PUMP (In~line Models)

o

5.6090

5.6100  es2r

5.6320

5.6450

O?T,

5.6410

5.6420

ALY

6320
5.6320

P35 1

560!0 5.6160

5.6120

000

0005

5.6173 3.6173 5.6178

| 56176 5.6173 5.6175 5.6176

5.6230

FIG. 8B RAW WATER PUMP (V-Models)

© 1977 General Motors Corp.

Figs. 8A & 8B of 5.0000

Sept., 1977



53 ENGINES

3.7045

P 378

5.7013 ——s3y .
FIG. 9A WATER FILTER (Perry)

FIG. 9B TYPICAL WATER FILTER INSTALLATION

Sept., 1977

Figs. 9A & 9B of 5.0000

© 1977 General Motors Corp.



DETROIT DIESEL 53 MPC ENGINES
6.1000 FRESH WATER PUMP

................... TYPES ...ooiiiieiiiia.
. PART . 1 11711
W  FG...NUMBER ............ NAME AND DESCRIPTION ......... el1]6(h]l9]1
2{6/9(Bll2]9
3 of |3
5.1001 - PUMP ASSY. FRESH WATER
SEE ASSEMBLY BREAKDOWN AS
INDICATED BELOW.
1A 5144686 PUMP ASSY. 2,34,68VE3...... ............ 11
{L.H. ROTATION) (PAGE C1)
1A 5144500 PUMP ASSY., 3-53 (L.H. ROT. ALUM.). ......... 1 1
(PAGE C1)
1A 6148442 PUMP ASSY., 3,4.53 (RH. ROTATION) . ....... 1 1
(PAGE C1)
5144920 BALL, 7/16" RUBBER 3,4,6V53..... .......... 1 1
(DRAIN PLUG) (5.1030)
5142549 PLUG, 3/4° PIPE TEF. (12.9550) ... ............ 1
186625  BOLT, 5/16°-18X7/8" (12.9001).... . .. ... . s|5(s5|5|a]s5
9421623 BOLT, 5/16°-18X7/8" HEX. SOC. HD... ... ... 1
(FRONT INSIDE HOLE) (12.9027)
1 . 9200)..... ......... AR|AR|AR|A&|AR|AR
103340  WASHER, 5/16” FLAT (12.8190).... ... ... .. 4
rd "
103320 Lockwrs4eR,%Ne" (12.9200) 5
5.1002 - RECONDITIONING KIT, FRESH WATER PUMP
INCLUDES ITEMS IN 5.1010, 5.1032,
5.1050, 5.1110 AND 5.1130.
5199633 RECONDITIONING KIT, 2,3,4,6,8V53 .. ......... 11 1
(LH. ROTATION)
. 5.1010 - GASKET, FRESH WATER PUMP
2A 5133107 GASKET, 2,3.4.6.8V53........ .............. SEEERERERE
5.1200 - PULLEY, FRESH WATER PUMP IDLER
PULLEY ASSYS. 5139237, 5139405 AND
5148444 INCLUDE PULLEY AND ADJUSTING
ARM, WHICH ARE NOT SERVICED
SEPARATELY, AND BEARING IN 5.1202.
PULLEY ASSY. 5136874 INCLUDES
PULLEY, 5131123 SPACER, CAP, 9409060
BOLT, IN 5.1200 PLUS ITEMS IN
5.1201, 5.1202 AND 5.1207.
18 5139237 PULLEY ASSY., 2,3,4,6,8V63..... ............ 11
5136874 PULLEY ASSY., 2553 .......... . ....0 000000 1
5148444 PULLEY ASSY. 3,453,111 1111110 : 1
5136811 + PULLEY, 2-63 (2 GROOVES, ...... ... ... ..., 1
5.60" DIA,)
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